
PREfACE 

1. This parts catalog is the last edition of Y ANMAR Super-Mini Backhoe, Scoppy B03. 

2. Parts catalog history 

---------- Parts catalog No. Published Remarks 

First edition OO0Y00K2630 Jun.,1990 Scrap old edition 

Last edition 000y00k2631 Nov.,1994 

3. Model Name 

SECTION Coiumn Model Manufactured Machine No. 

(A) B03 G (GREEN) 90/4~91/4 00501 ~01477 

I (B) B03 P (PINK) 90/4~90/6 00506~00610 

(C) B03Y (YELLPW) 91n~91;4 00636~01456 

II (A) GA120R-DZB 90/4~91/6 20854~43816 

4. Painted Color 

Painted color Paint code (16 £ ) Spray code 

Y anmar emerald green 933110-91764 977620-30761 

Yanmar rose pink 933110-91775 977620-30771 

Yanmar saffron yellow 933110-91603 977620-30381 

Y anmar charcoal gray 981101-09516 977620-30371 

Yanmar warm gray - TOR-90450003 

Yanmarred - TOR-90400003 

5. Your underatanding is asked that Parts catalog is not atechnical data manual setting forth such as maintenance servicing 

procedures, this Parts catalog is using simplified illustration & the contents of this Parts cata; og may be altered without 

prior notice. 

Be sure to ose Y anmar genuine [ arts in youn maintenance servicing of Yanmar product. 
silv

erh
orn

.co
.uk



SPECIFICATIONS 

Name YANMAR CRAWLER BACKHOE 

Model B03 

cD Model GA120RDZB 
C ·a, 
C w Type Vertical 4-cylinder air -cooled gasoline ( OHV) 

Transport length mm 2010 
(/) 
C 
0 
Vi Transport width mm 600 C 

~ 
Ci 

Transport height mm 1050 

Std. bucket capacity m' 0.007 

Std. bucket width (Outside) mm 250 

Max. digging depth mm 1010 

Max. cutting height mm 1800 

Max. dump height mm 1220 

Max. reach at ground level mm 1920 

Boom swing angle degree Left70 • Right70 

Max. digging force kg.f 350 

Travel speed km/h 1.4 

Gradability degree 25 

Average ground pressure kg.f/cm2 0 .17 

Track shoe width (Std.) mm ,50 

Width x height mm 600 X 160 
(l) 

~ 
m 

Capacity m' 0.015 

Machine mass kg 350 

silv
erh

orn
.co

.uk



B03 

~§~(1) o o o eeaa±~$# 
PI CTURESOUE INDEX( 1 ) • • • MA IN PARTS 

I at~ Fig. 1 ~3 
LABEL 

1(,f 9 Fi g-7 
BATTERY 
M- & ;t::,+, f Fig.15 
COVER & BONNET 

)difEftc'i Fig.27 ~29 
HYO.OIL PIPING 

1-J.'.19'1f Fig. 17 
BOOM CYLINDER 

1-J. & 7-J. Fi g.J 1 
BOOM & ARM 

7-J.'.19'1 Fig. 18 
ARM CYLINDER 

111-~'.19'11 Fig.21 
BLADE CYLI NDER 

111-Y Fig.33 
BLADE 

ttlt~ii Fig. 10~ 12 
CONTROL EQUIPMENT 
titEl§l~ifi Fig.14 
TURNING EQUIPMENT 
J'/ ► o-M~1 Fig.24~26 
CONTROL VALVE 

1,u & 'ii?&~ Fig.8 
ACCELERATOR & ELECTRI 

I'l~'l??'I ► & I'l~'I#~ Fig.4 
ENGINE MOUNT & ENGINE ACCESSORY 
?FJ & r, ► Fig.5 
MUFFLER & DUCT 
~'11 & ~'11??'1 ► Fig.16 
HYO.OIL PUMP & PUMP MOUNT 

7{ ~7. ► 11,0-j & ~O-j Fig.9 
IDLER, TRACK ROLLER & CRAWLER 

silv
erh

orn
.co

.uk



803 

~§~ ( 2) • • • • • • • ;filJ±IIH* 
PICTURESQUE INDEX(2) • • • HYDRAULIC SECTION 

1t1,f;.,Y'/f Fig. 19 
BUCKET CYLINDl:R 

J'/f □ -Mtn,j Fig.24-26 
CONTROL VALVE 

ji,-r;.,Y'/f Fig. 21 
BLADE CYLINDER 

#.'Ii & #.'li?~'lf Fig.16 
HYO.OIL PUMP & PUMP MOUNT 

silv
erh

orn
.co

.uk



B03 

..-----n1, 

a:, 

=·:1tJfr:.,3' 
BA TTERV (N i -Cd) 

L.. 
a:, 

~ 

(X 

nc *fA ~ 
WIRING DIAGRAM 

,(7=•,~3 ::.,:J,( JI, 
ll}llT ION COi L 

Br 

B 
BW 

C!> 

~ 
"T 
P..et: "~ "'~ ~t; 
J~ 

~ 

8 
N 

;::; 
~ 

~ 

I• 

'--c>C:J--11• 

7,./~-?7''7'.f 
SPARK PLUG 

I• 

L.. 
ex, 

a:, 
(X 

3' '!'-V:::i,( Ji, 

CHG.COIL 

a:, 

a:, 

7,. '1-'17,.,( •:;3' 
STARTER S. W. 

a:, 
(X 

(X 

C!> 

G : Green(~) 
B : Black (Ill;\) 
R : Red (m,) 
W: White (s) 
lg: Light-green (lltt,J) 
Br: BrCMJ (~) 

3' 'I' -V:::i ,( JI, 
CHG.COIL 

C!> 

v:¥.:z.v-$' 
REGULATOR 

t:.i-;( H•:;7' 1J 
FUSE BATTERY 

7-<- 1-";f.:.,7" 
FEED Pllil' 

silv
erh

orn
.co

.uk



[Info] 
PcNo=Y00K2631 
PcName=B03(»²¼Õ³)(B4451) 
JpnUse=1 
JpnSec1=Œš‹@ 
JpnSec2=ƒoƒbƒNƒz� [ 
JpnSec3=B 
JpnPreface=1 
EngUse=1 
EngSec1=CONSTRUCTION 
EngSec2=EXCAVATOR (B) 
EngSec3=B 
EngPreface=1 

silv
erh

orn
.co

.uk



2A,1,,772155-03100,,"LABEL SET(GREEN.PINK",1,1,,,,,,,,,,,,,,,, 
2A-1,1,,772155-03101,,"LABEL SET(GREEN)",1,,,,,,S,,,M01478,,,,,,,, 
2B,1,,772155-03120,,"LABEL SET, B03.Y",,,1,,,,W,,,,,,,M00646,,,, 
2B-1,1,,772155-03121,,"LABEL SET (YELLOW)",,,1,,,,S,,,,,,,M01478,,,, 
3A,2,,172155-03120,,"LABEL, B03",1,1,,,,,,,,,,,,,,,, 
3B,2,,172155-03330,,"LABEL, B03(L)",,,1,,,,,,,,,,,,,,, 
4,2,,172155-03130,,"LABEL, GREASING",1,1,1,,,,,,,,,,,,,,, 
5,2,,172155-03140,,"LABEL, CAUTION",1,1,1,,,,,,,,,,,,,,, 
5-1,2,,172155-03141,,"LABEL C, CAUTION",1,1,1,,,,Q,,,M01037,,M01037,,M01037,,,, 
6,2,,172155-03150,,"LABEL, FUEL COCK",1,1,1,,,,,,,,,,,,,,, 
7,2,,172155-03160,,"LABEL, GREASE-SWING",1,1,1,,,,,,,,,,,,,,, 
8,2,,172155-03170,,"LABEL, GREASING",1,1,1,,,,,,,,,,,,,,, 
9,2,,172131-03180,,"LABEL, KEY SWITCH",1,1,1,,,,,,,,,,,,,,, 
10,2,,172141-03181,,"LABEL, RESERVER(C)",1,1,1,,,,,,,,,,,,,,, 
11,2,,172155-03180,,"LABEL, ENGINE OIL",1,1,1,,,,,,,,,,,,,,, 
12,2,,172155-03190,,"LABEL, TURN-COOK",1,1,1,,,,,,,,,,,,,,, 
13,2,,172155-03200,,"LABEL, OPERATION",1,1,1,,,,,,,,,,,,,,, 
13-1,2,,172155-03450,,"LABEL, OPERATION",1,1,1,,,,S,,,M01478,,M01478,,M01478,,,, 
14A,2,,172155-03210,,"LABEL, BOOM",1,1,,,,,,,,,,,,,,,, 
14B,2,,172155-03350,,"LABEL, BOOM(Y.L)",,,1,,,,,,,,,,,,,,, 
15A,2,,172155-03220,,"LABEL, BOOM R",1,1,,,,,,,,,,,,,,,, 
15B,2,,172155-03360,,"LABEL, BOOM(Y.R)",,,1,,,,,,,,,,,,,,, 
16,2,,172155-03230,,"LABEL, YANMAR 280",1,1,1,,,,,,,,,,,,,,, 
17A,2,,172155-03240,,"LABEL, B03 R",1,1,,,,,,,,,,,,,,,, 
17B,2,,172155-03340,,"LABEL, B03(R)",,,1,,,,,,,,,,,,,,, 
18,2,,172155-03310,,"LABEL, OILING",1,1,1,,,,,,,,,,,,,,, 
19A,2,,172155-03250,,"LABEL, STRIPE (-1)",1,1,1,,,,,,,,,,,,,,, 
20A,2,,172155-03110,,"LABEL, SPACIFICATION",1,1,1,,,,,,,,,,,,,,, 
21A,2,,172155-03280,,"LABEL, STRIPE (R1)",1,1,1,,,,,,,,,,,,,,, 
22,2,,172141-03350,,"LABEL, QUICK(C)",1,1,1,,,,Z,,,M01478,,M01478,,M01478,,,, 
23,2,,160690-07060,,"LABEL, CAUTION",1,1,1,,,,,,,,,,,,,,, 
24,2,,172155-03260,,"LABEL, STRIPE (L2)",1,1,1,,,,,,,,,,,,,,, 
25,2,,172155-03270,,"LABEL, STRIPE (-3)",1,1,1,,,,,,,,,,,,,,, 
26,2,,172155-03290,,"LABEL, STRIPE (R2)",1,1,1,,,,,,,,,,,,,,, 
27,2,,172155-03300,,"LABEL, STRIPE (R3)",1,1,1,,,,,,,,,,,,,,, 
28,2,,172155-03370,,LABEL,1,1,1,,,,W,,,M01037,,M01037,,M01037,,,, 
29,2,,172155-03380,,"LABEL, ENGINE 
START",1,1,1,,,,W,,,M01277,,M01277,,M01277,,,, 
30,2,,172155-03321,,"LABEL, KEY",1,1,1,,,,W,,,M00595,,M00595,,M00595,,,, 

silv
erh

orn
.co

.uk



B03 

Fig. 
i.fi~ 
LABEL 

COUNTRY JP E p EX 
APPLI- l 2 3 CATION 2 

20 

inc. 3 ~30 

®n 7 JtJl, 
VIEWED FROM@ 

, 

II ~NO. tT t!J {i'z 1!: 
MACHINE SERIAL NO. 
IS STAMPED INTO 
TH IS LOCATION 

13 30 

9 

29 

r~==1:7~-16 
4 

17 

27 

• 

14 

7 

1 s 1 a 

3 

~ 3 
Scopp 

SPEC. CODE 
D72155-03100 
D72155-03120 

19 24 25 

1\03 
copp 

26 11 

21 

0 

6 

15 

Iii~. tl.1111 NO. 1T !IJ {iL la 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

silv
erh

orn
.co

.uk



2,1,,772155-03150,,"LABEL SET(FR.GERM.)",1,,,,,,,1,,,,,,,,,, 
3,2,,172143-03170,,LABEL,1,,,,,,,,,,,,,,,,, 
4,2,,172155-03860,,"LABEL, SPECIFICATION",1,,,,,,,,,,,,,,,,, 
5,2,,172155-03870,,"LABEL, GREASE OIL",1,,,,,,,,,,,,,,,,, 
6,2,,172155-03880,,"LABEL, CAUTION",1,,,,,,,,,,,,,,,,, 
7,2,,172155-03890,,"LABEL, GREASE SWING",1,,,,,,,,,,,,,,,,, 
8,2,,172155-03900,,"LABEL, GREASE TURN",1,,,,,,,,,,,,,,,,, 
9,2,,172155-03910,,"LABEL, ENGINE OIL",1,,,,,,,,,,,,,,,,, 
10,2,,172155-03920,,"LABEL, TURNING LOCK",1,,,,,,,,,,,,,,,,, 
11,2,,172155-03930,,"LABEL, OIL SUPPLY",1,,,,,,,,,,,,,,,,, 
12,2,,172155-03940,,"LABEL, KEY OFF",1,,,,,,,,,,,,,,,,, 
13,2,,172155-03950,,LABEL,1,,,,,,,,,,,,,,,,, 
14,2,,172155-03960,,"LABEL, ENGINE START",1,,,,,,,,,,,,,,,,, 
15,2,,172155-03970,,"LABEL, FUEL COCK",1,,,,,,,,,,,,,,,,, 
16,2,,172155-03120,,"LABEL, B03",1,,,,,,,,,,,,,,,,, 
17,2,,172131-03180,,"LABEL, KEY SWITCH",1,,,,,,,,,,,,,,,,, 
18,2,,172155-03200,,"LABEL, OPERATION",1,,,,,,,,,,,,,,,,, 
19,2,,172155-03210,,"LABEL, BOOM",1,,,,,,,,,,,,,,,,, 
20,2,,172155-03220,,"LABEL, BOOM R",1,,,,,,,,,,,,,,,,, 
21,2,,172155-03230,,"LABEL, YANMAR 280",1,,,,,,,,,,,,,,,,, 
22,2,,172155-03240,,"LABEL, B03 R",1,,,,,,,,,,,,,,,,, 
23,2,,172155-03250,,"LABEL, STRIPE (-1)",1,,,,,,,,,,,,,,,,, 
24,2,,172155-03280,,"LABEL, STRIPE (R1)",1,,,,,,,,,,,,,,,,, 
25,2,,172141-03350,,"LABEL, QUICK(C)",1,,,,,,Z,,,M01478,,,,,,,, 
26,2,,160690-07060,,"LABEL, CAUTION",1,,,,,,,,,,,,,,,,, 
27,2,,172155-03260,,"LABEL, STRIPE (L2)",1,,,,,,,,,,,,,,,,, 
28,2,,172155-03270,,"LABEL, STRIPE (-3)",1,,,,,,,,,,,,,,,,, 
29,2,,172155-03290,,"LABEL, STRIPE (R2)",1,,,,,,,,,,,,,,,,, 
30,2,,172155-03300,,"LABEL, STRIPE (R3)",1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



803 

Fig. 

COUNTRY JP E p 
APPLI- l 2 CATION 

EX 

3 2 

f,t;f&('8ljtfj J7/A, ~¥17) 
LABEL(EXPORT FRANCE.GERMAN) 

inc. 3 ~30 
, 

11 3 

®n 5 ~,v 
VIEWED FRDH@ 

ft~ No . :tT ~J Ii'.!. Ill 
HACHINE SERIAL ND. 
1·s STAMPED INTO 
THIS LOCATION 

19 

16 

~0) 
Scoppy 

SPEC. CODE 
D72155-03150 

23 27 28 

18 12 
25 

4-i-..._____ 

17 

14 

21 

R 22 
1...-----r 5 

30 

7 

110.3 
cop 

24 

,-- , 
.. J 

29 9 

0 

15 

~ i* . t:11111 ND. tT ti) iu.11. 
MACHINE SERIAL HO. & 
ENGINE SERIAL NO. 
IS STAMPED INTO 
TH IS L OCA T I ON 

silv
erh

orn
.co

.uk



2,1,,772155-03160,,"LABEL SET(ENGLAND)",1,,,,,,,1,,,,,,,,,, 
3,2,,172141-03450,,"LABEL, RESERVER(C)",1,,,,,,,,,,,,,,,,, 
4,2,,172155-03720,,"LABEL, SPECIFICATION",1,,,,,,,,,,,,,,,,, 
5,2,,172155-03730,,LABEL,1,,,,,,,,,,,,,,,,, 
6,2,,172155-03740,,LABEL,1,,,,,,,,,,,,,,,,, 
7,2,,172155-03750,,LABEL,1,,,,,,,,,,,,,,,,, 
8,2,,172155-03760,,LABEL,1,,,,,,,,,,,,,,,,, 
9,2,,172155-03770,,LABEL,1,,,,,,,,,,,,,,,,, 
10,2,,172155-03780,,LABEL,1,,,,,,,,,,,,,,,,, 
11,2,,172155-03790,,LABEL,1,,,,,,,,,,,,,,,,, 
12,2,,172155-03800,,LABEL,1,,,,,,,,,,,,,,,,, 
13,2,,172155-03810,,LABEL,1,,,,,,,,,,,,,,,,, 
14,2,,172155-03820,,LABEL,1,,,,,,,,,,,,,,,,, 
15,2,,172155-03830,,LABEL,1,,,,,,,,,,,,,,,,, 
16,2,,172155-03120,,"LABEL, B03",1,,,,,,,,,,,,,,,,, 
17,2,,172131-03180,,"LABEL, KEY SWITCH",1,,,,,,,,,,,,,,,,, 
18,2,,172155-03200,,"LABEL, OPERATION",1,,,,,,,,,,,,,,,,, 
19,2,,172155-03210,,"LABEL, BOOM",1,,,,,,,,,,,,,,,,, 
20,2,,172155-03220,,"LABEL, BOOM R",1,,,,,,,,,,,,,,,,, 
21,2,,172155-03230,,"LABEL, YANMAR 280",1,,,,,,,,,,,,,,,,, 
22,2,,172155-03240,,"LABEL, B03 R",1,,,,,,,,,,,,,,,,, 
23,2,,172155-03250,,"LABEL, STRIPE (-1)",1,,,,,,,,,,,,,,,,, 
24,2,,172155-03280,,"LABEL, STRIPE (R1)",1,,,,,,,,,,,,,,,,, 
25,2,,172141-03350,,"LABEL, QUICK(C)",1,,,,,,Z,,,M01478,,,,,,,, 
26,2,,160690-07060,,"LABEL, CAUTION",1,,,,,,,,,,,,,,,,, 
27,2,,172155-03260,,"LABEL, STRIPE (L2)",1,,,,,,,,,,,,,,,,, 
28,2,,172155-03270,,"LABEL, STRIPE (-3)",1,,,,,,,,,,,,,,,,, 
29,2,,172155-03290,,"LABEL, STRIPE (R2)",1,,,,,,,,,,,,,,,,, 
30,2,,172155-03300,,"LABEL, STRIPE (R3)",1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B03 

Fig. 
~~(ffitfj ~ii%) 
LABEL(EXPORT ENGLISH) 

COUNTRY JP EP EX 
APPLI- 1 2 3 CATION 2 

inc. 3 ~30 

®:ti 7 JtJl, 
VIEWED FROH@ 

, 

ti i:$:H O. tT ~J{.i'r II 
MACHINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

18 12 

4-i----

, 

17 

14 

21 

5 

30 

26 

19 

7 

~03 
copp 

29 

11 3 

16 

ei 3 
Scopp11 

Q 

SPEC. CODE 
D72155-03160 

23 27 28 

24 

0 

9 15 

20 

II i$ . ti IV! HO. tT t:1J J.i'r Ill 
MACHINE SERIAL HO. & 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

silv
erh

orn
.co

.uk



1,1,,172155-11110,,CONNECTOR,1,1,1,,,,,,,,,,,,,,, 
2,1,,172155-11120,,ELBOW,1,1,1,,,,,,,,,,,,,,, 
3,1,,172155-11130,,HOSE,1,1,1,,,,,,,,,,,,,,, 
4,1,,23000-016000,,"CLAMP 16",2,2,2,,,,,,,,,,,,,,, 
5,1,,23491-140002,,"PLUG 14",1,1,1,,,,,,,,,,,,,,, 
6,1,,24311-000160,,"O-RING 1A P-16.0",1,1,1,,,,,,,,,,,,,,, 
7,1,,172155-13100,,"PLATE (L)",1,1,1,,,,,,,,,,,,,,, 
8,1,,172155-13110,,"PLATE (R)",1,1,1,,,,,,,,,,,,,,, 
9,1,,172155-13121,,"RUBBER A,VIBRAT'NPRF",2,2,2,,,,,,,,,,,,,,, 
10,1,,172155-13131,,"RUBBER B,BUFFER",2,2,2,,,,,,,,,,,,,,, 
11,1,,22137-080000,,"WASHER 8, POLISHED",4,4,4,,,,,,,,,,,,,,, 
12,1,,22217-080000,,"SPRING WASHER  8",4,4,4,,,,,,,,,,,,,,, 
13,1,,22217-100000,,"SPRING WASHER 10",8,8,8,,,,,,,,,,,,,,, 
14,1,,26116-080402,,"BOLT M 8X 40 PLATED",4,4,4,,,,,,,,,,,,,,, 
15,1,,26716-080002,,"NUT M 8",4,4,4,,,,,,,,,,,,,,, 
16,1,,26716-100002,,"NUT M10",8,8,8,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



, 
-

B03 

Fig. 
I./:) ✓??/ " & I./:) /f-q-~ 
ENGINE MOUNT & ENGINE ACCESSORY 

®e----15 

I ~~ 
/l 

"'l0·:,,,,.,,.. --:v 
.I/~> 
ENGINE 

8-------1 

9----+-1 

({( I' ,'~ ,/' 
I ' ' 

I ' V > 
-

: . ~ -.::_,_ n,1 - l 

3 

, 

®--16 

® 13 

r-1---.---14 

• 

I 
~/ 

/ 

•l/'......__r...-...._ I 

~-"-.f'.] : ~ ~~~ - . :::--..,,/"" • :---.. L..-L, ~ ... 
- - --.;. ........ , -c :..--- --

~ 

' --C:• 

--~ 
~~~ 

,-13 
® 16 

, , 

, 
• 

4 2 

, ,, 
, 

SPEC. CODE 
D72155-11100 
072155-13100 

' ' 

silv
erh

orn
.co

.uk



1,1,,172155-11400,,PIPE,1,1,1,,,,,,,,,,,,,,, 
2,1,,160220-13580,,CLAMP,1,1,1,,,,,,,,,,,,,,, 
3,1,,172155-65780,,"DUCT, INSULATOR",1,1,1,,,,,,,,,,,,,,, 
3-1,1,,172155-65781,,"DUCT, HEAT 
INSULATOR",1,1,1,,,,F,1,,M00521,,M00521,,M00521,,,, 
5,2,,172155-65760,,"HEAT INSULATOR",1,1,1,,,,,,,,,,,,,,, 
5-1,2,,172155-65761,,"HEAT INSULATOR",1,1,1,,,,S,,,M00521,,M00521,,M00521,,,, 
6,1,,172155-65660,,"CUSHION A",2,2,2,,,,,,,,,,,,,,, 
6-1,1,,172155-61350,,"CUSHION A",3,3,3,,,,S,,,M00521,,M00521,,M00521,,,, 
7,1,,172155-65670,,"CUSHION B",3,3,3,,,,,,,,,,,,,,, 
7-1,1,,172155-61360,,"CUSHION B",1,1,1,,,,S,,,M00521,,M00521,,M00521,,,, 
8,1,,22217-060000,,"SPRING WASHER  6",4,4,4,,,,,,,,,,,,,,, 
9,1,,26116-060162,,"BOLT M 6X 16 PLATED",4,4,4,,,,,,,,,,,,,,, 
10,1,,22137-060000,,"WASHER 6, POLISHED",4,4,4,,,,,,,,,,,,,,, 
11,1,,172155-65730,,"INSULATOR G",1,1,1,,,,,,,,,,,,,,, 
11-1,1,,172155-65731,,INSULATOR,1,1,1,,,,N,,,M00513,,M00513,,M00513,,,, 
12,1,,172155-65740,,"INSULATOR H",1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B03 

Fig. 

IBM 
PREVIOUS 

. . . ' . . . .. -. : .. 
. . 

6 

12 

IBM 
PREVIOUS 

2 

l 1-1 

11 

-::,75 & ~-? I-­
MUFFLER & DUCT 

~--5--. 

, ,,, , 
... -..t.. .,, 

I -l "-< ' . 
I ' ..,_' 
I ' :;,.• ~ 
I I 
I \ 
I \ 
I \ 
I I 

\ 

7 . . 
' -· .. ' 

I 
I 
I 
\ 
I 

7 

8---® 
l 0------® 

3 

7 

lfr--------9 
®--8 
@ 10 

' 

r--5-1~ 

' ' " , I , , 
I I , 

/ \ ~--- t: _., .,, / , ..... ,,. . ... .,, 
;..., .... <...._ 

I I \ '-
' I 

I \ C_i ..._ 
I \ 
I I I 
I I I 
I I \ 
I I \ 
I I I 
I I I 
I ' I 

, ,,, I \ 
I . I 

J----

~REFER TO Fig. l 6 

' ' 

\ 
I 
\ 
\ 
I 

\ 

6-1 

SPEC. CODE 
D72155-11300 
D72155-65600 

3-1 

~ , 
• 

\ 

, , 

' ' 

' ' 

I 

' 

silv
erh

orn
.co

.uk



1,1,,772155-14100,,"TANK ASSY, FUEL",1,1,1,,,,,,,,,,,,,,, 
1-1,1,,772155-14101,,"TANK ASSY, FUEL",1,1,1,,,,S,,,M00532,,M00532,,M00532,,,, 
3,2,,172155-14160,,"GAUGE, FUEL",1,1,1,,,,,,,,,,,,,,, 
3-1,2,,172137-14281,,"GAUGE, FUEL OIL",1,1,1,,,,N,,,M01478,,M01478,,M01478,,,, 
3-2,2,,172137-14282,,"HOSE, FUEL GAUGE",1,1,1,,,,N,,,M01478,,M01478,,M01478,,,, 
4,2,,172141-14260,,FLOAT,1,1,1,,,,Z,,,M01478,,M01478,,M01478,,,, 
5-1,1,,160710-55041,,"CAP, FUEL TANK",1,1,1,,,,,1,,,,,,,,,, 
6,2,,160393-55050,,"GASKET, TANK CAP",1,1,1,,,,,,,,,,,,,,, 
7,2,,160610-55100,,STRAINER,1,1,1,,,,,,,,,,,,,,, 
8,2,,23010-014000,,"CLAMP 14",2,2,2,,,,,,,,,,,,,,, 
9,2,,23491-140002,,"PLUG 14",2,2,2,,,,,,,,,,,,,,, 
10,2,,24311-000160,,"O-RING 1A P-16.0",2,2,2,,,,,,,,,,,,,,, 
11,1,,22137-100000,,"WASHER 10,POLISHED",3,3,3,,,,,,,,,,,,,,, 
12,1,,26013-100252,,"BOLT W/WASHER M10X25",3,3,3,,,,,,,,,,,,,,, 
13,1,,172155-14610,,"HOSE, FUEL  60",1,1,1,,,,,,,,,,,,,,, 
14,1,,172155-14620,,"HOSE, FUEL 170",1,1,1,,,,,,,,,,,,,,, 
15,1,,172155-14630,,"HOSE, FUEL 220",1,1,1,,,,Z,,,M00532,,M00532,,M00532,,,, 
16,1,,106990-44660,,"BAND, HOSE",6,6,6,,,,,,,,,,,,,,, 
16-1,1,,106990-44660,,"BAND, HOSE",10,10,10,,,,K,,,M00532,,M00532,,M00532,,,, 
17,1,,124190-55500,,"FUEL FILTER",1,1,1,,,,,,,,,,,,,,, 
18,1,,172122-79940,,CLAMP,1,1,1,,,,,,,,,,,,,,, 
18-1,1,,172122-79920,,CLAMP,1,1,1,,,,R,,,M00503,,M00503,,M00503,,,, 
19,1,,172137-14291,,PLATE,1,1,1,,,,W,,,M01478,,M01478,,M01478,,,, 
20,1,,172155-14650,,"JOINT, BYPASS",1,1,1,,,,W,,,M00532,,M00532,,M00532,,,, 
21,1,,172155-14700,,"HOSE, FUEL 120",1,1,1,,,,W,,,M00532,,M00532,,M00532,,,, 
21-1,1,,172155-14701,,"HOSE L=95, FUEL",1,1,1,,,,F,2,,M00587,,M00587,,M00587,,,, 
22,1,,172155-14720,,"HOSE, FUEL",1,1,1,,,,W,,,M00532,,M00532,,M00532,,,, 
23,1,,172122-79920,,CLAMP,1,1,1,,,,W,,,M00532,,M00532,,M00532,,,, 
23-1,1,,172122-79940,,CLAMP,1,1,1,,,,R,,,M00544,,M00544,,M00544,,,, 
24,1,,172155-14710,,"HOSE, FUEL 100",1,1,1,,,,W,,,M00532,,M00532,,M00532,,,, 
24-1,1,,172155-14701,,"HOSE L=95, FUEL",1,1,1,,,,F,2,,M00587,,M00587,,M00587,,,, 

silv
erh

orn
.co

.uk



B03 

Fig. 

16 

16 20 
24 

16 

21 

16 
' 22 

1---+-1- REFER TO Fig. 8 
--

16 14-""'-.. 
-® 

p ,.. 
I 

4 

3 J 
-

18 Jf~ 
PREVIOUS 

23---, 
18-____.¢< 

~ 16---"'<.,( 

17---1. 

3-1 
3-2 

' I 

16 

13 

16 

' • 

8 

8-~ 

"<t1 
' 

19 

I 

-'@ 

{J . 
I 

® 
I /'I I 

I 

i' ' 
' 

' ') 

' 
' ' " ~ ·, 
' " ' ' ' 

' 

12--

• -r 
' 

18 Jf~ ~'--------- 16 
PREVIOUS lS 

16 
' 

' ' -~~ 

0 
- - -

14 

l 

SPEC. CODE 
D72155-14100 
D72155-14600 

REFER TO Fig. 8 

16 
18 

inc. 2 ~ 10 

0 

Gtl 

0 

,; 

' ' ' ' 

,. 

6 

7 

I 
---=====--1 0 

Cl 9 
l O ~--

r-9--· -· 

--

( l ) 

, 
•• • 

I ---

silv
erh

orn
.co

.uk



1,1,,172155-16100,,"BATTERY 12N5-3B",1,1,1,,,,,,,,,,,,,,, 
2,1,,172155-16110,,"CORD,BATTERY GND.",1,1,1,,,,,,,,,,,,,,, 
2A,2,,172155-16520,,"CAP, BATTERY",1,1,1,,,,W,,,M00922,,M00992,,M00922,,,, 
3,1,,172155-16120,,"PLATE, RUBBER",1,1,1,,,,,,,,,,,,,,, 
4,1,,22137-050000,,"WASHER 5, POLISHED",1,1,1,,,,,,,,,,,,,,, 
5,1,,22217-050000,,"SPRING WASHER  5",1,1,1,,,,,,,,,,,,,,, 
6,1,,26716-050002,,"NUT M 5",1,1,1,,,,,,,,,,,,,,, 
7,1,,172155-16300,,"CLAMP, BATTERY",1,1,1,,,,,,,,,,,,,,, 
8,1,,172155-16310,,"ROD, CLAMP",2,2,2,,,,,,,,,,,,,,, 
9,1,,26657-060002,,"CAP NUT M 6",2,2,2,,,,,,,,,,,,,,, 
9-1,1,,129150-59580,,CAP,2,2,2,,,,N,,,M00884,,M00884,,M00884,,,, 
10,1,,26716-060002,,"NUT M 6",4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 

2---4 

B03 

,,·· .,:;- ~ 

BATTERY 

' , 

(<' 
• • • 

' • '-0) 
' , 

• I 

''\jj ' , 
I 

-• 
• -

' 

• 
' ' ' ' ' 

( 
' • 
I ' 

-
' 

/ • , 

' ' 

' ' J 

' 

' 
' I 

5 6 
4 

, 
• 

' 
/ 

-V 
• • ----. • 

, 

IBll~ 
PREVIOUS 

SPEC. CODE 
D72155-16100 
D72155-16300 

-9 
10 

,-----7 

0-9-1 
10 

f-------7 

• 

• 

silv
erh

orn
.co

.uk



1,1,,172156-16100,,"CABLE, EARTH",1,1,1,,,,,,,,,,,,,,, 
2,1,,172155-16500,,"HARNESS A",1,1,1,,,,,,,,,,,,,,, 
2-1,1,,172155-16501,,"HARNESS A",1,1,1,,,,N,,,M01478,,M01478,,M01478,,,, 
3,1,,172155-16510,,"HARNESS (B), WIRE",1,1,1,,,,,,,,,,,,,,, 
3A,2,,172155-16530,,"CAP, BATTERY",1,1,1,,,,W,,,M00888,,M00888,,M00888,,,, 
3B,2,,29411-050000,,"FUSE ( 
5A),CARTRIDGE",2,2,2,,,,W,,,M00888,,M00888,,M00888,,,, 
4,1,,933113-15900,,"COVER, SWITCH TERMI.",1,1,1,,,,,,,,,,,,,,, 
5,1,,172122-79920,,CLAMP,4,4,4,,,,,,,,,,,,,,, 
5-1,1,,172122-79940,,CLAMP,4,4,4,,,,R,,,M00501,,M00501,,M00501,,,, 
6,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,,,,,,,,,,,,,,, 
7,1,,22217-080000,,"SPRING WASHER  8",1,1,1,,,,,,,,,,,,,,, 
8,1,,26116-080122,,"BOLT M 8X 12 PLATED",1,1,1,,,,,,,,,,,,,,, 
9,1,,194440-51620,,"CLAMP, WIRE HARNESS",1,1,1,,,,,,,,,,,,,,, 
10,1,,172156-17140,,"METER, HOUR",1,1,1,,,,,,,,,,,,,,, 
11,1,,124190-52111,,"PUMP, FUEL FEED",1,1,1,,,,,,,,,,,,,,, 
12,1,,194180-52110,,"SWITCH, STARTING",1,1,1,,,,,,,,,,,,,,, 
14,2,,194155-52160,,KEY,1,1,1,,,,,,,,,,,,,,, 
15,1,,194151-57100,,HORN,1,1,1,,,,,,,,,,,,,,, 
16,1,,114253-77520,,REGULATOR,1,1,1,,,,,,,,,,,,,,, 
17,1,,22137-030000,,"WASHER  3",2,2,2,,,,,,,,,,,,,,, 
18,1,,22137-060000,,"WASHER 6, POLISHED",4,4,4,,,,,,,,,,,,,,, 
19,1,,22217-030000,,"SPRING WASHER  3",2,2,2,,,,,,,,,,,,,,, 
20,1,,22217-060000,,"SPRING WASHER  6",6,6,6,,,,,,,,,,,,,,, 
21,1,,26023-030162,,"SCREW M 3X 16",2,2,2,,,,,,,,,,,,,,, 
22,1,,26116-060162,,"BOLT M 6X 16 PLATED",2,2,2,,,,,,,,,,,,,,, 
23,1,,26116-060202,,"BOLT M 6X 20",4,4,4,,,,,,,,,,,,,,, 
24,1,,26716-030002,,"NUT M3",2,2,2,,,,,,,,,,,,,,, 
25,1,,172155-12130,,"LEVER ASSY, 
THROTTLE",1,1,1,,,,W,,,M01173,,M01173,,M01173,,,, 
25A,2,,172155-12100,,"LEVER, THROTTLE",1,1,1,,,,,,,,,,,,,,, 
26,2,,172155-12110,,"WIRE, ACCELERATOR",1,1,1,,,,,,,,,,,,,,, 
27,1,,172155-12120,,"WIRE, CHOKE",1,1,1,,,,,,,,,,,,,,, 
28,1,,933168-55770,,"BAND 146",1,1,1,,,,W,,,M00587,,M00587,,M00587,,,, 

silv
erh

orn
.co

.uk



B03 

Fig. 
7':7-eJv & ~~~ 
ACCELERATOR & ELECTRIC PART 

' ' ' ' 

2023 
11 18 9 

In¾~~- ' 

~~e-..~/" 
18 16 ( 

2 3 2 O I'-:: 

3-+-JB 

JA-.... 

5-.... 

' ' 

REFER TO Fig.28 
1 

.I/ -v::,., 
"//1'' ENG I NE 

27 

\ 

25A7 25 
-1--26_J 
~28 

11--22 
--20 

12 

' ' ' , 

A 

SPEC. CODE 
D72155-12100. 
D72155-16500 
D72155-17100 

14 

silv
erh

orn
.co

.uk



1,1,,172155-29100,,"SPROCKET 10",2,2,2,,,,,,,,,,,,,,, 
2,1,,26013-100252,,"BOLT W/WASHER M10X25",12,12,12,,,,,,,,,,,,,,, 
3,1,,172155-29400,,"SHAFT, SPROCKET",2,2,2,,,,,,,,,,,,,,, 
4,1,,172155-29450,,"CASE, BERING",2,2,2,,,,,,,,,,,,,,, 
5,1,,172110-34030,,COLLAR,2,2,2,,,,,,,,,,,,,,, 
6,1,,172110-34040,,"SEAL, DUST",2,2,2,,,,,,,,,,,,,,, 
7,1,,22242-000350,,"CIRCLIP   35",2,2,2,,,,,,,,,,,,,,, 
8,1,,22252-000620,,"CIRCLIP 62(H)",2,2,2,,,,,,,,,,,,,,, 
9,1,,24102-060074,,"BALL BEARING",4,4,4,,,,,,,,,,,,,,, 
10,1,,172155-37100,,IDLER,2,2,2,,,,,,,,,,,,,,, 
11,1,,772155-37100,,"IDLER ASSY",2,2,2,,,,,,,,,,,,,,, 
11-1,1,,172156-99490,,"IDLER KIT, FRONT",2,2,2,,,,N,,,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,,, 
12,2,,172155-37110,,"SHAFT, IDLER",2,2,2,,,,,,,,,,,,,,, 
13,2,,172137-37360,,SEAL,4,4,4,,,,,,,,,,,,,,, 
14,2,,22242-000250,,"CIRCLIP 25S",4,4,4,,,,,,,,,,,,,,, 
15,2,,22252-000470,,"CIRCLIP   47",4,4,4,,,,,,,,,,,,,,, 
16,2,,24101-060054,,"BALL BEARING",4,4,4,,,,,,,,,,,,,,, 
17,2,,26013-120252,,"BOLT M12X 25",4,4,4,,,,,,,,,,,,,,, 
18,2,,933152-03700,,"WASHER, SIDE CLUTCH",4,4,4,,,,,,,,,,,,,,, 
19,1,,172155-37150,,"SLIEDER ASSY",2,2,2,,,,,,,,,,,,,,, 
20,1,,772156-37300,,"ROLLER ASSY, TRACK",2,2,2,,,,,,,,,,,,,,, 
22,2,,172155-37310,,"SHAFT, ROLLER",2,2,2,,,,,,,,,,,,,,, 
23,2,,172137-37360,,SEAL,4,4,4,,,,,,,,,,,,,,, 
24,2,,22242-000250,,"CIRCLIP 25S",4,4,4,,,,,,,,,,,,,,, 
25,2,,22252-000470,,"CIRCLIP   47",4,4,4,,,,,,,,,,,,,,, 
26,2,,24101-060054,,"BALL BEARING",4,4,4,,,,,,,,,,,,,,, 
27,1,,26013-120252,,"BOLT M12X 25",4,4,4,,,,,,,,,,,,,,, 
28,1,,933152-03700,,"WASHER, SIDE CLUTCH",4,4,4,,,,,,,,,,,,,,, 
29,1,,172155-37700,,"BOLT ASSY,AJUST",2,2,2,,,,,,,,,,,,,,, 
30,1,,172155-37750,,"COVER, ADJUST",2,2,2,,,,,,,,,,,,,,, 
31,1,,22137-080000,,"WASHER 8, POLISHED",4,4,4,,,,,,,,,,,,,,, 
32,1,,22217-080000,,"SPRING WASHER  8",4,4,4,,,,,,,,,,,,,,, 
33,1,,26116-080202,,"BOLT M 8X 20 PLATED",4,4,4,,,,,,,,,,,,,,, 
34,1,,172155-38600,,"CRAWLER, RUBBER",2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B03 

Fig. 

L' L h r, - SPEC. CODE 7.-f I,:• 7, 1~ 7 ';J :/ 0 -7 & -✓ 0 -7 D72155~29100 

IDLER, TRACKROLLER & CRAWLER gl~l~~=~~t~~ 

23 24 
26 

25 

28 27 30 31 
. 3233 
20 

D72155-37300 
D72155-37700 
D72155-38600 

8 
6 

18 17 
25 

2624 
2 23 

13 
1416 

15 
{) 

--10 

11 15 16 

14 13 

22 

' 

1 

. -- . ------------

~-- . ' ' ., 

' ' , , 

, , silv
erh

orn
.co

.uk



1,1,,172141-41150,,"LINK(L), LEVER",1,1,1,,,,,,,,,,,,,,, 
2,1,,172141-41160,,JOINT,2,2,2,,,,,,,,,,,,,,, 
3,1,,172141-41380,,NUT,1,1,1,,,,,,,,,,,,,,, 
3-1,1,,26756-080002,,"LOCK NUT M 8 
PLATED",1,1,1,,,,S,,,M01478,,M01478,,M01478,,,, 
4,1,,172155-45100,,LEVER(L),1,1,1,,,,,,,,,,,,,,, 
4-1,1,,172155-45101,,"LEVER L",1,1,1,,,,F,1,,M00521,,M00521,,M00521,,,, 
5,1,,172155-45110,,LEVER(R),1,1,1,,,,,,,,,,,,,,, 
5-1,1,,172155-45111,,"LEVER R",1,1,1,,,,F,1,,M00521,,M00521,,M00521,,,, 
6,1,,172312-46301,,KNOB(A),1,1,1,,,,,,,,,,,,,,, 
7,1,,172312-46321,,KNOB(B),1,1,1,,,,,,,,,,,,,,, 
8,1,,22351-030010,,"SPRING PIN 3X10",1,1,1,,,,,,,,,,,,,,, 
9,1,,24311-000140,,"O-RING 1A P-14.0",1,1,1,,,,,,,,,,,,,,, 
10,1,,26063-080201,,"BOLT M 8X 20",1,1,1,,,,,,,,,,,,,,, 
10-1,1,,26979-080162,,"SCREW M 8X16",1,1,1,,,,S,,,M01478,,M01478,,M01478,,,, 
11,1,,26757-100002,,"LOCK NUT 10",2,2,2,,,,,,,,,,,,,,, 
12,1,,933168-55770,,"BAND 146",3,3,3,,,,,,,,,,,,,,, 
13,1,,194200-37780,,"LS-NUT 8",4,4,4,,,,,,,,,,,,,,, 
13-1,1,,26716-080002,,"NUT M 8",4,4,4,,,,S,,,M00595,,M00595,,M00595,,,, 
14,1,,172734-41300,,"BALL, LINK 8L",4,4,4,,,,,,,,,,,,,,, 
14-1,1,,172122-46590,,"ELBALL 8",4,4,4,,,,S,,,M00595,,M00595,,M00595,,,, 
15,1,,172131-46200,,"ROD (8X105",4,4,4,,,,,,,,,,,,,,, 
15-1,1,,172156-45820,,"ROD M8X105",4,4,4,,,,S,,,M00595,,M00595,,M00595,,,, 
16,1,,172122-47250,,"BALL 8, LINK",4,4,4,,,,,,,,,,,,,,, 
17,1,,22217-080000,,"SPRING WASHER  8",4,4,4,,,,,,,,,,,,,,, 
18,1,,26716-080002,,"NUT M 8",4,4,4,,,,,,,,,,,,,,, 
19,1,,26716-080002,,"NUT M 8",4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B03 

18 ff~ 
PREVIOUS 

~;,<::) 
LEFT SCREW 

ti*:) 
RIGHT SCREW 

Fig. 

1--l 5 

18 

tl~l~ii:C f'F~) 
CONTROL EQUIP. (OPERATION) 

>---6 

t"r---11 

1-----------5 

~-14-1 

/' ®-13-1 
14-1 

© 

' ' ' ' 

::J :., I- □ - Jl, /~ Jl, 7 
CONTROL VA VE 

u 

16 

--4 

.,,..------9 

3-1 
10-1 

~J 

SPEC. CODE 
D72155-45100 
D72155-45600 

10 

IB ff~ 
PREVIOUS 

--19 
"'---17 

ti"*:) ~(.r-14-1 RIGHT 
2 ©I SCREW 

<c,>---13-1 

@ 

silv
erh

orn
.co

.uk



1,1,,172155-45130,,"LEVER, TRACK",1,1,1,,,,,,,,,,,,,,, 
2,1,,172155-45150,,"LEVER W/BUSH, BLADE",1,1,1,,,,,,,,,,,,,,, 
3,2,,172141-41360,,"BUSH 1415",2,2,2,,,,,,,,,,,,,,, 
5,1,,172155-45190,,"LEVER W/BUSH, BLADE",1,1,1,,,,,,,,,,,,,,, 
6,1,,172156-45200,,"KNOB, TRACK",1,1,1,,,,,,,,,,,,,,, 
7,1,,1E8060-64750,,"GRIP 13,CHANGE LEVER",1,1,1,,,,,,,,,,,,,,, 
8,1,,22217-080000,,"SPRING WASHER  8",1,1,1,,,,,,,,,,,,,,, 
9,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,,,,,,,,,,,,,,, 
10,1,,26013-100202,,"BOLT W/WASHER M10X20",1,1,1,,,,,,,,,,,,,,, 
11,1,,26116-080202,,"BOLT M 8X 20 PLATED",1,1,1,,,,,,,,,,,,,,, 
12,1,,26577-060142,,"SCREW M 6X 14",1,1,1,,,,,,,,,,,,,,, 
13,1,,1A1040-43900,,"SPRING WASHER",1,1,1,,,,,,,,,,,,,,, 
14,1,,172155-45260,,"PIN, BLADE",1,1,1,,,,,,,,,,,,,,, 
15,1,,172155-45270,,"LINK W/BUSH, TRACK",1,1,1,,,,,,,,,,,,,,, 
16,2,,172141-41360,,"BUSH 1415",4,4,4,,,,,,,,,,,,,,, 
18,1,,172155-45320,,"LINK W/BUSH, TRACK L",1,1,1,,,,,,,,,,,,,,, 
19,2,,172141-41360,,"BUSH 1415",2,2,2,,,,,,,,,,,,,,, 
21,1,,172155-45360,,"LINK W/BUSH, TRACK R",1,1,1,,,,,,,,,,,,,,, 
22,2,,172141-41360,,"BUSH 1415",2,2,2,,,,,,,,,,,,,,, 
24,1,,172155-45380,,"LINK W/BUSH, BLADE",1,1,1,,,,,,,,,,,,,,, 
25,1,,172155-45400,,"PIN 14X240",1,1,1,,,,,,,,,,,,,,, 
26,1,,22351-040025,,"PIN 4X25,SPRING",1,1,1,,,,,,,,,,,,,,, 
27,1,,22417-400320,,"COTTER PIN 4.0X32",1,1,1,,,,,,,,,,,,,,, 
28,1,,24311-000210,,"O-RING 1A P-21.0",8,8,8,,,,,,,,,,,,,,, 
29,1,,172156-45810,,"ROD, END(PH6",4,4,4,,,,,,,,,,,,,,, 
29-1,1,,172156-45811,,"ROD, END(PH6",4,4,4,,,,N,,,M01359,,M01359,,M01359,,,, 
30,1,,172131-45900,,"LINK A, SPOOL",3,3,3,,,,,,,,,,,,,,, 
31,1,,172122-46570,,"ROD-END  8",2,2,2,,,,,,,,,,,,,,, 
31-1,1,,172122-46571,,"ROD-END  8",2,2,2,,,,N,,,M01359,,M01359,,M01359,,,, 
32,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",3,3,3,,,,,,,,,,,,,,, 
33,1,,1C6281-52320,,"PIN 8,COME-OFF SNAP",3,3,3,,,,,,,,,,,,,,, 
34,1,,26013-060202,,"BOLT M 6X 20",4,4,4,,,,,,,,,,,,,,, 
35,1,,26013-080302,,"BOLT M 8X 30",2,2,2,,,,,,,,,,,,,,, 
36,1,,26226-060252,,STUD,2,2,2,,,,,,,,,,,,,,, 
37,1,,26226-080402,,"STUD M 8X40",1,1,1,,,,,,,,,,,,,,, 
38,1,,26716-060002,,"NUT M 6",4,4,4,,,,,,,,,,,,,,, 
39,1,,26716-080002,,"NUT M 8",1,1,1,,,,,,,,,,,,,,, 
40,1,,933110-54100,,"PIN 4.75X14",3,3,3,,,,,,,,,,,,,,, 
41,1,,933171-21700,,"PIN (B), SPOOL LINK",3,3,3,,,,,,,,,,,,,,, 
42,1,,26116-100354,,"BOLT M10X 35 PLATED",1,1,1,,,,,,,,,,,,,,, 
43,1,,26716-100002,,"NUT M10",1,1,1,,,,,,,,,,,,,,, 
44,1,,1E8060-97210,,"MARK ""Y"",LEVER 
GRIP",1,1,1,,,,W,,,M00501,,M00501,,M00501,,,, 

silv
erh

orn
.co

.uk



Fig. 

35 31 

39 ® 
37 ~ 

\ 
' 

\ 

35 
31 

' 

~ 

16 

15 

16----f::l 
<::> 
® 
(i'i) 

r9J 

B03 

tl~rt~~(je:1i. J~ lt- ~-·) 
CONTROL EQUIP. (DRIVE.BLADE) 

• 

• 

25 

1---1 

® 

0 
16 

28 
9 
13 
8 
11 

28 

10 

30--

40 

44 

I ,,, 

1--2 

5 

L 

® 
33 

28 

SPEC. CODE 
D72155-45100 
D72155-45200 
D72155-45600 

18 
19 silv

erh
orn

.co
.uk



1,1,,772155-45690,,"STAND ASSY, VALVE",1,1,1,,,,,,,,,,,,,,, 
2,2,,172141-41360,,"BUSH 1415",4,4,4,,,,,,,,,,,,,,, 
4,1,,172141-42750,,"BOLT, STOPPER",8,8,8,,,,,,,,,,,,,,, 
5,1,,172155-45700,,"LEVER, LOCK",1,1,1,,,,,,,,,,,,,,, 
6,1,,172155-45730,,"PIN, LOCK",1,1,1,,,,,,,,,,,,,,, 
7,1,,172155-45760,,"LINK,LOCK",1,1,1,,,,,,,,,,,,,,, 
8,1,,172155-45790,,SPACER,2,2,2,,,,,,,,,,,,,,, 
9,1,,172131-45880,,"PIPE, LOCK",2,2,2,,,,,,,,,,,,,,, 
10,1,,172116-46630,,"KNOB, LOCK LEVER",1,1,1,,,,,,,,,,,,,,, 
11,1,,1C6281-52320,,"PIN 8,COME-OFF SNAP",2,2,2,,,,,,,,,,,,,,, 
12,1,,22137-120000,,"WASHER 12,POLISHED",1,1,1,,,,,,,,,,,,,,, 
13,1,,22487-080160,,"PIN  8X 16",2,2,2,,,,,,,,,,,,,,, 
14,1,,26716-080002,,"NUT M 8",8,8,8,,,,,,,,,,,,,,, 
15,1,,26756-120002,,"LOCK NUT M12 PLATED",2,2,2,,,,,,,,,,,,,,, 
16,1,,933170-01490,,"SPRING 12",2,2,2,,,,,,,,,,,,,,, 
17,1,,26013-100252,,"BOLT W/WASHER M10X25",5,5,5,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 

6 

11 

7 

803 

tl~i~ii:(A~•il\0 

& 11:,,1~·· 1) 
CONTROL EQUIP. (STOPPER & LINK STAND) 

4 14 

l 

2 

14 4 

n 
' 

~~: 4 14 ?; / 14 4 
.. .J • ~ J .. 

-=-~ft~ft;', 
1...7_ / ~ 

•• 

SPEC. CODE 
D72155-45400 
D72155-45500 

0.-10 

\ 
• • 

' 

\ 

\---5 

C 

16 
1215 

silv
erh

orn
.co

.uk



1,1,,172155-50100,,"FRAME, LOWER",1,1,1,,,,,,,,,,,,,,, 
2,1,,172155-54100,,"FRAME, TURNING",1,1,,,,,,,,,,,,,,,, 
2-1,1,,172155-54101,,"FRAME ASSY, TURNING",1,1,1,,,,N,,,M00595,,M00595,,,,,, 
3,2,,172155-54220,,"BUSH 25-33",2,2,2,,,,,,,,,,,,,,, 
4,1,,172155-54500,,HOOK,2,2,2,,,,,,,,,,,,,,, 
5,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,,,,,,,,,,,,,,, 
6,1,,24761-060000,,"NIPPLE MT6X1, GREASE",1,1,1,,,,,,,,,,,,,,, 
7,1,,26013-100302,,"BOLT M10X 30",4,4,4,,,,,,,,,,,,,,, 
7-1,1,,26013-100252,,"BOLT W/WASHER 
M10X25",4,4,4,,,,S,,,M00505,,M00505,,M00505,,,, 
8,1,,172155-54510,,"PLATE 44X144X6",2,2,2,,,,Z,,,M00505,,M00505,,M00505,,,, 

silv
erh

orn
.co

.uk



803 

Fig. 

' ' 

' ' 

7 ·;, ;/ :i ffl lA ~ 
CONSTRUCTION OF BUSH 

2 

3 

'\ 

"Jv-h. 
FRAME 

6 

0.., 

I 
0 

Q 

0 
0 

'-' 

I 

I 
I 

01 
I 

8 

®-

8 

IBff~ 
PREVIOUS 

() 

SPEC. CODE 
D72155-5D1D0 
072155-54100 

' 
l 

silv
erh

orn
.co

.uk



1,1,,172155-57600,,"BEARING, TURNING",1,1,1,,,,,,,,,,,,,,, 
2,1,,172155-57610,,"BOLT M10X45",12,12,12,,,,,,,,,,,,,,, 
3,1,,172155-57620,,"BOLT M10X20",12,12,12,,,,,,,,,,,,,,, 
4,1,,22217-100000,,"SPRING WASHER 10",12,12,12,,,,,,,,,,,,,,, 
5,1,,22312-100160,,"PARALLEL PIN 10X16",4,4,4,,,,,,,,,,,,,,, 
6,1,,194200-37810,,"PIN 8X20.5",2,2,2,,,,,,,,,,,,,,, 
7,1,,172155-58800,,"LEVER, TURNING",1,1,1,,,,,,,,,,,,,,, 
8,1,,172155-58810,,"PIN, TURNING",1,1,1,,,,,,,,,,,,,,, 
9,1,,172155-58820,,"LINK, TURNING A",2,2,2,,,,,,,,,,,,,,, 
10,1,,172155-58830,,"LINK, TURNING B",1,1,1,,,,,,,,,,,,,,, 
11,1,,172155-58840,,"CABLE, TURNING",1,1,1,,,,,,,,,,,,,,, 
11-1,1,,172155-58841,,"CABLE, TURNING",1,1,,,,,N,,,M00746,,M00746,,M00746,,,, 
11-2,1,,172155-58842,,"CABLE, TURNING",1,1,1,,,,N,,,M00760,,M00760,,M00760,,,, 
12,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,,,,,,,,,,,,,,, 
13,1,,22137-100000,,"WASHER 10,POLISHED",1,1,1,,,,,,,,,,,,,,, 
14,1,,22351-040032,,"SPRING PIN 4X32",1,1,1,,,,,,,,,,,,,,, 
15,1,,22417-200120,,"COTTER PIN 2.0X12",3,3,3,,,,,,,,,,,,,,, 
16,1,,22487-100160,,"PIN 10X 16",1,1,1,,,,,,,,,,,,,,, 
17,1,,172122-79930,,CLAMP,1,1,1,,,,,,,,,,,,,,, 
17-1,1,,172122-79940,,CLAMP,1,1,1,,,,R,,,M00544,,M00544,,M00544,,,, 
18,1,,933168-55770,,"BAND 146",1,1,1,,,,W,,,M00503,,M00503,,M00503,,,, 

silv
erh

orn
.co

.uk



Fig. 

l l-----\1 

9 
6 

16 
6 

14 

B03 

;fjt£@]~fl:( I\ .. 7~:,,1·· & □ 1?) 
TURNING DRIVING EQUIPMENT(BEARING & LOCK) 

9 15 15 
13 12 

t-----10 

1---8 

.. 

18 
f. 

• • 
: / 

' 

-· ----
--------

_,.,----....__ 7 
~~ ...... 

·- ·-"---/--
- . . ':::--.J_/ ' -

-------- . -· . : ---~ 
E-::::;;:---- ' ........ 

11- , 

.. ... 
• (.) u 

·r t:t w 
I 

•• 

--
' 

-- ' -~~-<.) -- u --

/ -~ - ---~:-

SPEC. CODE 
D72155-57600 
D72155-58800 

' 

./ , , , 

• • 
' 

' ' 

silv
erh

orn
.co

.uk



1,1,,172155-61100,,COVER,1,1,1,,,,,,,,,,,,,,, 
1-1,1,,172155-61101,,COVER,1,1,1,,,,S,,,M01037,,M01037,,M01037,,,, 
2,1,,172155-61190,,HANDLE,1,1,1,,,,Z,,,M01037,,M01037,,M01037,,,, 
3,1,,172155-61200,,"COVER, REAR",1,1,1,,,,,,,,,,,,,,, 
4,1,,172155-61270,,COVER,1,1,1,,,,,,,,,,,,,,, 
5,1,,172155-61280,,"CUSHION RUBBER",1,1,1,,,,,,,,,,,,,,, 
6,1,,172155-61290,,"PLATE,RUBBER",1,1,1,,,,,,,,,,,,,,, 
7,1,,172155-61300,,"INSULATOR A",1,1,1,,,,,,,,,,,,,,, 
8,1,,172132-65800,,,1,1,1,,,,,M,,,,,,,,,, 
8-1,1,,172312-65800,,PLATE(C),1,1,1,,,,,,,,,,,,,,, 
9,1,,172137-69850,,SCREW,4,4,4,,,,,,,,,,,,,,, 
10,1,,22217-080000,,"SPRING WASHER  8",2,2,2,,,,,,,,,,,,,,, 
11,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,,,,,,,,,,,,,,, 
12,1,,26013-080252,,"BOLT M 8X 25",2,2,2,,,,,,,,,,,,,,, 
13,1,,26013-100252,,"BOLT W/WASHER M10X25",7,7,7,,,,,,,,,,,,,,, 
14,1,,26116-080162,,"BOLT M 8X 16 PLATED",2,2,2,,,,,,,,,,,,,,, 
15,1,,172141-41310,,GROMMET,1,1,1,,,,,,,,,,,,,,, 
16,1,,172730-62210,,"RUBBER BOOT, LEVER",2,2,2,,,,,,,,,,,,,,, 
17A,1,,172155-65261,,"BONNET ASSY (GREEN)",1,,,,,,,,,,,,,,,,, 
17A-1,1,,172155-65262,,"BONNET ASSY (GREEN)",1,,,,,,S,,,M00646,,,,,,,, 
17B,1,,172155-65101,,"BONNET ASSY (PINK)",,1,,,,,,,,,,,,,,,, 
17C,1,,172155-65501,,"BONNET ASSY(YELLOW)",,,1,,,,W,,,,,,,M00646,,,, 
18A,1,,172155-65300,,"BOX,SWITCH (GREEN)",1,,,,,,,,,,,,,,,,, 
18B,1,,172155-65180,,"BOX, SWITCH (PINK)",,1,,,,,,,,,,,,,,,, 
18C,1,,172155-65540,,"BOX, SWITCH (YELLOW)",,,1,,,,,,,,,,,,,,, 
19,1,,172155-65190,,"SEAL, BONNET",1,1,1,,,,,,,,,,,,,,, 
20,1,,172155-65210,,"SEAL, SWITCH BOX",1,1,,,,,,,,,,,,,,,, 
20-1,1,,172155-65211,,"SEAL, SWITCH BOX",1,1,1,,,,S,,,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,,, 
21,1,,172155-65221,,HINGE,1,1,1,,,,,,,,,,,,,,, 
22,1,,172155-65251,,"PIN 12X80",1,1,1,,,,,,,,,,,,,,, 
23A,1,,172155-65381,,"COVER,BONNET (GREEN)",1,,,,,,,,,,,,,,,,, 
23B,1,,172155-65371,,"COVER,BONNET (PINK)",,1,,,,,,,,,,,,,,,, 
23C,1,,172155-65550,,"COVER,BONNET(YELLOW)",,,1,,,,,,,,,,,,,,, 
25,2,,172155-65200,,"CUSHION, BONNET",1,1,1,,,,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,,, 
26,2,,172155-65361,,PAD,1,1,1,,,,,,,,,,,,,,, 
27,1,,22137-080000,,"WASHER 8, POLISHED",3,3,3,,,,,,,,,,,,,,, 
28,1,,22217-080000,,"SPRING WASHER  8",3,3,3,,,,,,,,,,,,,,, 
29,1,,26116-050122,,"BOLT M 5X 12 PLATED",6,6,6,,,,,,,,,,,,,,, 
30,1,,26116-080202,,"BOLT M 8X 20 PLATED",3,3,3,,,,,,,,,,,,,,, 
30-1,1,,26116-080252,,"BOLT M 8X 25 
PLATED",3,3,3,,,,N,,,M00501,,M00501,,M00501,,,, 
31,1,,26023-030302,,"SCREW 3X30",2,2,2,,,,,,,,,,,,,,, 
32,1,,26716-030002,,"NUT M3",4,4,4,,,,,,,,,,,,,,, 
33,1,,29321-164080,,"GROMMET 16X4.0",2,2,2,,,,,,,,,,,,,,, 
34,1,,29321-254100,,"GROMMET 25X4.0",1,1,1,,,,,,,,,,,,,,, 
35,1,,933168-56000,,"GROMMET 17X19",1,1,1,,,,,,,,,,,,,,, 
36,1,,1A1040-66000,,SPRING,1,1,1,,,,,,,,,,,,,,, 
37,1,,172137-69850,,SCREW,4,4,4,,,,,,,,,,,,,,, 
38,1,,22217-050000,,"SPRING WASHER  5",6,6,6,,,,,,,,,,,,,,, 
39,1,,172155-65460,,SHIM,2,2,2,,,,,,,,,,,,,,, 
40,1,,22217-050000,,"SPRING WASHER  5",2,2,2,,,,,,,,,,,,,,, 
41,1,,26557-050122,,"SCREW M 5X 12",2,2,2,,,,,,,,,,,,,,, 
42,1,,172112-69300,,"GROMMET 22X2",1,1,1,,,,W,,,M01037,,M01037,,M01037,,,, 
43,1,,172124-05330,,"CATCH, MAGNET",1,1,1,,,,W,,,M01037,,M01037,,M01037,,,, 
44,1,,22217-030000,,"SPRING WASHER  3",2,2,2,,,,W,,,M01037,,M01037,,M01037,,,, 
45,1,,22857-300100,,"SCREW 3X10,TAPPING",2,2,2,,,,W,,,M01037,,M01037,,M01037,,,, 

silv
erh

orn
.co

.uk



• 

RhNo. OOOYOOK2631-2 
J!iilf:!'l : 1996. 9 
REVISED: SEP. 1996 

YOOK2631-2 

23 

26 

18 ff~ 
PREVIOUS 

-

2 

, .-, 
( . 
. , 

' , 
, 

' , , ,, 

Fig_ 

eY 

36 
40 

41 
. -- . -. . ' . .. - . . . . -.·· ;-'.-• 

' ·. ' ·• 

• 

1-----' 

13-

tJ I'\- & *' / ;r,. ::, I-­
COVER & BONNET 

21 

®-38 16 ~29 33 

' 35 ,., 

30~ 
28------Ql) 
27 

32 

22 31 

' 

, 

/ ® , 

~13 

15 

16 

\---] 7 

--19 

~-12 
5 

1,, 
I 

' I 
I 

' I 
I 

I 
I 
I 

&_ I 
0 

=~~-- ® ® - ~ .,, /0 / / 
- /11<1 /;___ . ' 

' 

I 

' /; 
. -JJ 

/ ' ,' 

/. 
I 

® 

4 

37 

18 

20 

3 

9 

803 

silv
erh

orn
.co

.uk



1,1,,172155-71100,,"MOUNT A, PUMP",1,1,1,,,,,,,,,,,,,,, 
2,1,,172155-71110,,"MOUNT B, PUMP",1,1,1,,,,,,,,,,,,,,, 
3,1,,172155-71130,,"PLATE, DUCT",1,1,1,,,,,,,,,,,,,,, 
4,1,,22351-050012,,"PIN 5X12,SPRING",1,1,1,,,,,,,,,,,,,,, 
5,1,,26013-080202,,"BOLT W/WASHER M8X20",4,4,4,,,,,,,,,,,,,,, 
6,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,2,,,,,,,,,,,,,,, 
7,1,,172155-71200,,"COUPLING (CF-A-2",1,1,1,,,,,,,,,,,,,,, 
8,1,,172155-71210,,"JOINT, PUMP SHAFT",1,1,1,,,,,,,,,,,,,,, 
9,1,,172155-71220,,FLANGE,1,1,1,,,,,,,,,,,,,,, 
10,1,,22512-050240,,"KEY  5X 24",1,1,1,,,,,,,,,,,,,,, 
11,1,,26013-080202,,"BOLT W/WASHER M8X20",1,1,1,,,,,,,,,,,,,,, 
12,1,,26450-080252,,"BOLT M 8X 25",4,4,4,,,,,,,,,,,,,,, 
13,1,,933168-28480,,"WASHER 20X9X3.2",1,1,1,,,,,,,,,,,,,,, 
14,1,,172155-73100,,"PUMP ASSY, HYD. OIL",1,1,1,,,,,1,,,,,,,,,, 
15,2,,172156-73110,,"SEAL KIT",1,1,1,,,,,,,,,,,,,,, 
20,2,,22522-030130,,"WOODRUFF KEY 3X13",1,1,1,,,,,,,,,,,,,,, 
21-1,2,,22252-000220,,"CIRCLIP   22",1,1,1,,,,,2,,,,,,,,,, 
22,1,,22217-080000,,"SPRING WASHER  8",2,2,2,,,,,,,,,,,,,,, 
23,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 

21 

l 10 

9 
!) 

5 

803 

~ :,,7' & 7F :,,7'~?:,, t-­
HYD. 01 L PUMP & PUMP MOUNT 

(14) 

12 
8 

11 7 
13 12 

• 

SPEC. CODE 
D72155-71100 
D72155-71200 
D72155-73100 

' 

~5:tND. tT~Juzll 
MODEL NO. IS 
STAMPED INTO 
TH I S LO CAT I OH 

14 1 7 1 7 L 2 0 

6 

3 silv
erh

orn
.co

.uk



1A,1,,172155-72100,,"CYLINDER,BOOM(GREEN)",1,,,,,,,,,,,,,,,,, 
1B,1,,172155-72100-1,,"CYLINDER,BOOM(PINK)",,1,,,,,,,,,,,,,,,, 
1C,1,,172155-72100-3,,"CYLINDER,BOOM(YELLOW",,,1,,,,,,,,,,,,,,, 
2A,2,,772155-72150,,"TUBE,BOOM(GREEN)(76)",1,,,,,,,,,,,,,,,,, 
2B,2,,772155-72150-1,,"TUBE,BOOM(PINK)(77)",,1,,,,,,,,,,,,,,,, 
2C,2,,772155-72150-3,,"TUBE,BOOM(YELLOW:70)",,,1,,,,,,,,,,,,,,, 
4,3,,172155-72410,,"BUSH 20X28X30",1,1,1,,,,,,,,,,,,,,, 
5,2,,172156-72280,,"HEAD 40 22 W/BUSH",1,1,1,,,,,,,,,,,,,,, 
7,3,,172156-72300,,"BUSH 22.4 20, ROD",1,1,1,,,,,,,,,,,,,,, 
8,2,,172155-72300,,"ROD, BOOM",1,1,1,,,,,,,,,,,,,,, 
9,2,,172156-72310,,"PISTON 40 14 A1",1,1,1,,,,,,,,,,,,,,, 
10,2,,172156-72320,,"PISTON 40 14 A2",1,1,1,,,,,,,,,,,,,,, 
11,2,,172156-72350,,"COLLAR, CUSHION 27 A",1,1,1,,,,,,,,,,,,,,, 
12,2,,172156-72360,,"RING, CUSHION 25",1,1,1,,,,,,,,,,,,,,, 
13,2,,172156-72370,,"COLLAR, CUSHION 27 B",1,1,1,,,,,,,,,,,,,,, 
14,2,,172156-72400,,"U-NUT M 14",1,1,1,,,,,,,,,,,,,,, 
15,2,,24761-040000,,"NIPPLE B,GREASE",1,1,1,,,,,,,,,,,,,,, 
16,2,,24761-060000,,"NIPPLE MT6X1, GREASE",1,1,1,,,,,,,,,,,,,,, 
17,2,,172156-99340,,"CYLINDER KIT, BOOM",1,1,1,,,,W,,,MXXX,,MXXX,,MXXX,,,, 
18,3,,172156-72030,,"SEAL SET, PISTON",1,1,1,,,,,,,,,,,,,,, 
22,3,,172156-72380,,"RING, SPRING 37.5",1,1,1,,,,,,,,,,,,,,, 
23,3,,172156-72010,,"SEAL SET, HEAD",1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 

8 

15 

' 

22 

B03 

1 

j'-.b. ~ !) / .y· 
BOOM CYLINDER 

' ' 

inc. 2- 23 

... 

5 

17 
23 

11 12 

10 
13 

2 

SPEC. GODE 
D72155-72100 

9 
14 

4 

I 

silv
erh

orn
.co

.uk



1A,1,,172155-72110,,"CYLINDER,ARM(GREEN)",1,,,,,,,,,,,,,,,,, 
1B,1,,172155-72110-1,,"CYLINDER,ARM (PINK)",,1,,,,,,,,,,,,,,,, 
1C,1,,172155-72110-3,,"CYLINDER,ARM(YELLOW)",,,1,,,,,,,,,,,,,,, 
2A,2,,172155-72160,,"TUBE,ARM(GREEN)(76)",1,,,,,,,,,,,,,,,,, 
2B,2,,172155-72160-1,,"TUBE,ARM  (PINK)(77)",,1,,,,,,,,,,,,,,,, 
2C,2,,172155-72160-3,,"TUBE, ARM (YELLOW)",,,1,,,,,,,,,,,,,,, 
3,2,,772155-72320,,"ROD ASSY, SWING",1,1,1,,,,,,,,,,,,,,, 
4,3,,772155-72310,,"ROD ASSY",1,1,1,,,,,,,,,,,,,,, 
6,4,,172155-72410,,"BUSH 20X28X30",1,1,1,,,,,,,,,,,,,,, 
7,3,,24761-060000,,"NIPPLE MT6X1, GREASE",1,1,1,,,,,,,,,,,,,,, 
8,2,,172156-99380,,"CYLINDER KIT, ARM",1,1,1,,,,W,,,MXXX,,MXXX,,MXXX,,,, 
9,3,,172156-72040,,"SEAL SET, PISTON",1,1,1,,,,,,,,,,,,,,, 
12,3,,172156-72020,,"SEAL SET, HEAD",1,1,1,,,,,,,,,,,,,,, 
17,3,,172156-72380,,"RING, SPRING 37.5",1,1,1,,,,,,,,,,,,,,, 
18,2,,172156-72550,,"HEAD 40 22 B W/BUSH",1,1,1,,,,,,,,,,,,,,, 
19,3,,172156-72300,,"BUSH 22.4 20, ROD",1,1,1,,,,,,,,,,,,,,, 
21,2,,172156-72570,,"PISTON 40 14 B",1,1,1,,,,,,,,,,,,,,, 
22,2,,24761-060000,,"NIPPLE MT6X1, GREASE",1,1,1,,,,,,,,,,,,,,, 
23,2,,172156-72400,,"U-NUT M 14",1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 

' ' 

I 

3 

6 

17 

B03 

7-b.:,, U ✓~· 
ARM CYLINDER 

' 
\ 

l 
inc. 2 -23 

~ 

19 

12 

21 

8 

2 

SPEC. CODE 
D72155-72100 

23 

' 

silv
erh

orn
.co

.uk



1A,1,,172155-72120,,"CYLINDER,BUCKET(GREE",1,,,,,,,,,,,,,,,,, 
1B,1,,172155-72120-1,,"CYLINDER,BUCKET(PINK",,1,,,,,,,,,,,,,,,, 
1C,1,,172155-72120-3,,"CYLINDER,BUCKET(YELL",,,1,,,,,,,,,,,,,,, 
2A,2,,172155-72160,,"TUBE,ARM(GREEN)(76)",1,,,,,,,,,,,,,,,,, 
2B,2,,172155-72160-1,,"TUBE,ARM  (PINK)(77)",,1,,,,,,,,,,,,,,,, 
2C,2,,172155-72160-3,,"TUBE, ARM (YELLOW)",,,1,,,,,,,,,,,,,,, 
3,2,,772155-72330,,"ROD W/BUSH",1,1,1,,,,,,,,,,,,,,, 
4,3,,772155-72310,,"ROD ASSY",1,1,1,,,,,,,,,,,,,,, 
6,4,,172155-72410,,"BUSH 20X28X30",1,1,1,,,,,,,,,,,,,,, 
7,3,,26979-060062,,"SCREW M 6X 6",1,1,1,,,,,,,,,,,,,,, 
8,2,,172156-72400,,"U-NUT M 14",1,1,1,,,,,,,,,,,,,,, 
9,2,,172156-72550,,"HEAD 40 22 B W/BUSH",1,1,1,,,,,,,,,,,,,,, 
10,3,,172156-72300,,"BUSH 22.4 20, ROD",1,1,1,,,,,,,,,,,,,,, 
12,2,,172156-72570,,"PISTON 40 14 B",1,1,1,,,,,,,,,,,,,,, 
13,2,,24761-060000,,"NIPPLE MT6X1, GREASE",1,1,1,,,,,,,,,,,,,,, 
14,2,,172156-99380,,"CYLINDER KIT, ARM",1,1,1,,,,W,,,MXXX,,MXXX,,MXXX,,,, 
15,3,,172156-72040,,"SEAL SET, PISTON",1,1,1,,,,,,,,,,,,,,, 
18,3,,172156-72020,,"SEAL SET, HEAD",1,1,1,,,,,,,,,,,,,,, 
23,3,,172156-72380,,"RING, SPRING 37.5",1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 

1 
inc. 2-23 

~ 

3 

7 
6 

B03 

I '\ 'T •:J ~ :,/ IJ ",/ ,Y' 
BUCKET CYLINDER 

_/ 
_/ 

-
- ,?-' -,;, _, / 

I 
I 

23 

' 

I 

, , 

9 

10 

14 

2 

12 

15 

8 

SPEC. CODE 
D72155-72100 

silv
erh

orn
.co

.uk



1,1,,172155-72130,,"CYLINDER ASSY, SWING",1,1,1,,,,,,,,,,,,,,, 
2,2,,172155-72170,,"TUBE W/BUSH, SWING",1,1,1,,,,,,,,,,,,,,, 
3,2,,772155-72320,,"ROD ASSY, SWING",1,1,1,,,,,,,,,,,,,,, 
5,2,,172155-72410,,"BUSH 20X28X30",1,1,1,,,,,,,,,,,,,,, 
6,2,,172156-72040,,"SEAL SET, PISTON",1,1,1,,,,,,,,,,,,,,, 
9,2,,172156-72380,,"RING, SPRING 37.5",1,1,1,,,,,,,,,,,,,,, 
10,2,,172156-72400,,"U-NUT M 14",1,1,1,,,,,,,,,,,,,,, 
11,2,,172156-72020,,"SEAL SET, HEAD",1,1,1,,,,,,,,,,,,,,, 
16,2,,172156-72550,,"HEAD 40 22 B W/BUSH",1,1,1,,,,,,,,,,,,,,, 
17,3,,172156-72300,,"BUSH 22.4 20, ROD",1,1,1,,,,,,,,,,,,,,, 
19,2,,172156-72570,,"PISTON 40 14 B",1,1,1,,,,,,,,,,,,,,, 
20,2,,24761-060000,,"NIPPLE MT6X1, GREASE",1,1,1,,,,,,,,,,,,,,, 
21,1,,172155-72440,,"JOINT M6X47.5",1,1,1,,,,,,,,,,,,,,, 
22,1,,24761-060000,,"NIPPLE MT6X1, GREASE",1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 

803 

Fig. 

' 

• I 
' . 

'" .,.., 
~ ?1,,. 

0 .... ~~---
• c-
~ . . 

7. ,1 :,! ? .. :,., IJ :,! ~­

SW I NG CYLINDER 

~-22 
--21 

, 

,,I,) ,,) 

;;,,;:p [---:-. ~ 1 
"vf, _, -~ inc. 2-20 

16 
17 

1 1 

19 

2 

SPEC. CODE 
D72155-72100 

10 

silv
erh

orn
.co

.uk



1,1,,172155-72140,,"CYLINDER ASSY, BLADE",1,1,1,,,,,,,,,,,,,,, 
2,2,,772155-72180,,"TUBE W/BUSH, BLADE",1,1,1,,,,,,,,,,,,,,, 
4,2,,172155-72410,,"BUSH 20X28X30",1,1,1,,,,,,,,,,,,,,, 
5,2,,172155-72330,,"ROD, BLADE",1,1,1,,,,,,,,,,,,,,, 
6,2,,172156-72040,,"SEAL SET, PISTON",1,1,1,,,,,,,,,,,,,,, 
9,2,,172156-72380,,"RING, SPRING 37.5",1,1,1,,,,,,,,,,,,,,, 
10,2,,172156-72400,,"U-NUT M 14",1,1,1,,,,,,,,,,,,,,, 
11,2,,172156-72020,,"SEAL SET, HEAD",1,1,1,,,,,,,,,,,,,,, 
16,2,,172156-72550,,"HEAD 40 22 B W/BUSH",1,1,1,,,,,,,,,,,,,,, 
17,3,,172156-72300,,"BUSH 22.4 20, ROD",1,1,1,,,,,,,,,,,,,,, 
19,2,,172156-72570,,"PISTON 40 14 B",1,1,1,,,,,,,,,,,,,,, 
20,2,,24761-040000,,"NIPPLE B,GREASE",1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 

--

9 

5 

803 

j' v- ~-:.,, IJ / ¥ 
BLADE CYLINDER 

} / 

inc. 2 -20 

19 

16 

17 

10 

6 

4 

SPEC. CODE 
D72155-72100 

I 

' 

silv
erh

orn
.co

.uk



1,1,,194180-27270,,"WASHER 12X21X3",4,4,4,,,,,,,,,,,,,,, 
2,1,,172155-73300,,"MOTOR ASSY, DRIVE",2,2,2,,,,,,,,,,,,,,, 
3,2,,172155-73310,,"MOTOR, S190B",2,2,2,,,,,,,,,,,,,,, 
4,3,,172155-73320,,"CAP, END",2,2,2,,,,,,,,,,,,,,, 
5,3,,172155-73330,,"SHAFT, OUTPUT",2,2,2,,,,,,,,,,,,,,, 
6-1,3,,172155-73340,,"SEAL KIT",2,2,2,,,,,1,,,,,,,,,, 
14,3,,172131-73370,,"ROLLER ASSY",2,2,2,,,,,,,,,,,,,,, 
15,3,,172131-73381,,DRIVE,2,2,2,,,,,,,,,,,,,,, 
16,3,,172131-73420,,"PLATE,SPACER",2,2,2,,,,,,,,,,,,,,, 
17,3,,172131-73470,,"BEARING,THRUST RACE",2,2,2,,,,,,,,,,,,,,, 
18,3,,172131-73480,,"NEEDLE BEARING",2,2,2,,,,,,,,,,,,,,, 
19,3,,172131-73490,,"BOLT,BROACH",8,8,8,,,,,,,,,,,,,,, 
20,3,,172131-73650,,HOUSING,2,2,2,,,,,,,,,,,,,,, 
21,3,,172131-73680,,"CHECK VALVE ASSY",4,4,4,,,,,,,,,,,,,,, 
24,3,,172131-73360,,BOLT,14,14,14,,,,,,,,,,,,,,, 
25,3,,172131-73431,,FLANGE,2,2,2,,,,,,,,,,,,,,, 
26,2,,172131-73560,,"VALVE,",2,2,2,,,,,,,,,,,,,,, 
27,3,,172131-73570,,"SEAL SET,",2,2,2,,,,,,,,,,,,,,, 
28,4,,24315-000070,,"O-RING 1B P-7.0",4,4,4,,,,,,,,,,,,,,, 
29,4,,24315-000240,,"O-RING 1B P-24.0",4,4,4,,,,,,,,,,,,,,, 
35,1,,172131-73320,,O-RING,2,2,2,,,,,,,,,,,,,,, 
36,1,,26450-120402,,"BOLT M12X 40",4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 

19 

1--2 7 _____J 2 9 .... L23--oo 
I-----~ 

B03 

jE:{j=E-9 
DRIVING MOTOR 

25 

• 

15 

17 
18 

6 

16 

20 

35 

26 
J 

2 

14 

• 

~ 
3 

SPEC. CODE 
072155-73300 

1 
36 

24 

• 

'---

inc. 4 ~25 silv
erh

orn
.co

.uk



1,1,,172156-73700,,"STRAINER, RETURN",1,1,1,,,,,,,,,,,,,,, 
2,2,,172156-73710,,ELEMENT,1,1,1,,,,,,,,,,,,,,, 
3,1,,22217-080000,,"SPRING WASHER  8",2,2,2,,,,,,,,,,,,,,, 
4,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,,,,,,,,,,,,,,, 
5,1,,772155-75100,,"RESERVER ASSY",1,1,1,,,,,,,,,,,,,,, 
6,2,,172732-73700,,"FILTER, SUCTION",1,1,1,,,,,,,,,,,,,,, 
7,2,,172155-75170,,"TUBE, SUCTION",1,1,1,,,,,,,,,,,,,,, 
10,3,,172155-75210,,"SEAL, RESERVOIR",1,1,1,,,,,,,,,,,,,,, 
11,2,,172122-75600,,"GAUGE, OIL LEVEL",1,1,1,,,,,,,,,,,,,,, 
12,3,,172122-75620,,BOLT,2,2,2,,,,,,,,,,,,,,, 
13,3,,172122-75630,,GASKET,4,4,4,,,,,,,,,,,,,,, 
14,2,,172116-75850,,"PLUG, OIL FEED",1,1,1,,,,,,,,,,,,,,, 
15,2,,22217-080000,,"SPRING WASHER  8",4,4,4,,,,,,,,,,,,,,, 
16,2,,23491-140002,,"PLUG 14",1,1,1,,,,,,,,,,,,,,, 
17,2,,24311-000160,,"O-RING 1A P-16.0",1,1,1,,,,,,,,,,,,,,, 
18,2,,24311-000380,,"O-RING 1A P-38.0",1,1,1,,,,,,,,,,,,,,, 
19,2,,24321-000700,,"O-RING 1A G-70.0",1,1,1,,,,,,,,,,,,,,, 
20,2,,26116-080162,,"BOLT M 8X 16 PLATED",4,4,4,,,,,,,,,,,,,,, 
21,1,,22137-100000,,"WASHER 10,POLISHED",3,3,3,,,,,,,,,,,,,,, 
22,1,,26013-100252,,"BOLT W/WASHER M10X25",3,3,3,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 

' • 

4 
I 
I 

3--® 
• 

-• • 
<._ 

-

-2~ 

,...,--------.. 
, 

{ 5)---' 
• • . . 

'--1 Q--------1· .. 
• 

13;---._ 
11--1----

--

B03 

f'Fi1J~IB9 ::,,? 
HYO.OIL TANK 

' ' 
-~ • -

14 

I 

' ' . -

-- --
l 

., 
" 

• 

-

• -

' 6 
' 

--
i_::e::::' 3 

-======--=-1 7 

'----16 , 
✓ 

.. 
5 

' ' ' ' 

inc. 6-20 

19 

SPEC. CODE 
D72155-73700 
D72155-75100 

20 
15 

7 

silv
erh

orn
.co

.uk



1,1,,172155-74101,,"VALVE, CONTROL",1,1,1,,,,,,,,,,,,,,, 
2,2,,172131-74780,,"SECTION ASSY, P1",1,1,1,,,,,,,,,,,,,,, 
3,3,,24325-000550,,"O-RING 1B G-55.0",1,1,1,,,,,,,,,,,,,,, 
4,3,,23871-010000,,"PLUG PT1/8,SCREW",1,1,1,,,,,,,,,,,,,,, 
5,2,,172155-74110,,"P.T.O.SECTION ASY",1,1,1,,,,,,,,,,,,,,, 
6,3,,24325-000550,,"O-RING 1B G-55.0",1,1,1,,,,,,,,,,,,,,, 
7,3,,172137-74440,,"SEAL, OIL",2,2,2,,,,,,,,,,,,,,, 
8,3,,172137-74450,,"PLATE,SEAL",2,2,2,,,,,,,,,,,,,,, 
9,3,,172137-74460,,"SEAT, SPRING",2,2,2,,,,,,,,,,,,,,, 
10,3,,172137-74420,,"SPRING (A), RETURN",1,1,1,,,,,,,,,,,,,,, 
11,3,,172137-74470,,SPACER,1,1,1,,,,,,,,,,,,,,, 
12,3,,172137-74480,,"BOLT, SPOOL",1,1,1,,,,,,,,,,,,,,, 
13,3,,172137-74490,,CAP,1,1,1,,,,,,,,,,,,,,, 
14,3,,172137-74500,,"BOLT, PLATE",2,2,2,,,,,,,,,,,,,,, 
15,3,,172137-74510,,"BOLT, CAP",2,2,2,,,,,,,,,,,,,,, 
16,3,,172137-74520,,"VALVE, CHECK",1,1,1,,,,,,,,,,,,,,, 
17,3,,172137-74530,,"GUIDE, VALVE",1,1,1,,,,,,,,,,,,,,, 
18,3,,172137-74540,,"SPRING, VALVE",1,1,1,,,,,,,,,,,,,,, 
19,2,,172155-74310,,SPACER,1,1,1,,,,,,,,,,,,,,, 
20,2,,172131-74850,,"SECTION ASSY, P2",1,1,1,,,,,,,,,,,,,,, 
21,3,,24325-000550,,"O-RING 1B G-55.0",1,1,1,,,,,,,,,,,,,,, 
22,3,,23871-010000,,"PLUG PT1/8,SCREW",1,1,1,,,,,,,,,,,,,,, 
23,2,,26716-080002,,"NUT M 8",6,6,6,,,,,,,,,,,,,,, 
24-1,2,,172155-74290,,TIE-ROD,3,3,3,,,,,2,,,,,,,,,, 
25,2,,172155-74200,,"VALVE ASSY, RELIEF",2,2,2,,,,,,,,,,,,,,, 
27-1,3,,172137-74580,,"O-RING 15",2,2,2,,,,,1,,,,,,,,,, 
28,3,,24315-000220,,"O-RING 1B P-22.0",2,2,2,,,,,,,,,,,,,,, 
29,3,,172131-74040,,"NUT M14X1",2,2,2,,,,,,,,,,,,,,, 
30,3,,172131-74050,,"CAP NUT M16X1",2,2,2,,,,,,,,,,,,,,, 
31,3,,24341-000160,,"O-RING 1A S-16.0",4,4,4,,,,,,,,,,,,,,, 
32,1,,26013-080162,,"BOLT W/WASHER M8X16",1,1,1,,,,,,,,,,,,,,, 
33,1,,26013-080302,,"BOLT M 8X 30",2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



23 

33 

33 

B03 

Fig. 
:::i:.,, t- □ -JL,1'\Jl,7"(P*

0 

- ~ & 7.{:,,7'") 
CONTROL VAVLE(P PORT & SWING) SPEC. CODE 

D72155-74100 

< > 31 
(@-29 

31 

20 
( ;r, ::t-:1 2 ) 
( PUMP2) 

21 

::i -:/ ~ □ - Jv ,~ Ji, 7· ASSY 
CONTROL VALVE ASSY 
(172155-74101) 
Fig. 24 Ref. No. 1 
INC Fig. 24 Ref. No. 2~31 "'­

Fi g. 25 Ref. No. I ~ 38 
Fig. 26 Ref. No. 1 ~48 

i.-25 
32 

30~ 

31--1 
~-29--1 

< >--3 1----1 

19 

( ) 28--1 

;r, / / 2 
PUHP2 

14 W 
'-8 ~ej 
1--7--~® 
le{ 
18, /1:J 

1---6----' 

1---7------1@ 

1---8-----! e 
c,,< 

cC>-> -27__, 5-----1'---9--~@ 
(A-,:.,~) 10 @ 

2 
(;t~:'..171) 
( PUHP1) 

(SWING) .__,, 
,_11 ® 

1--9 ~ 

24 
12 I 

23 

24 23 

;r, / 7' 1 
PUMP1 

silv
erh

orn
.co

.uk



1,2,,172156-74131,,"SEC.(L) ASSY, TRAVEL",1,1,1,,,,,,,,,,,,,,, 
2,3,,24325-000550,,"O-RING 1B G-55.0",1,1,1,,,,,,,,,,,,,,, 
3,3,,172137-74440,,"SEAL, OIL",2,2,2,,,,,,,,,,,,,,, 
4,3,,172137-74450,,"PLATE,SEAL",2,2,2,,,,,,,,,,,,,,, 
5,3,,172137-74460,,"SEAT, SPRING",2,2,2,,,,,,,,,,,,,,, 
6,3,,172131-74380,,"SPRING, RETURN",1,1,1,,,,,,,,,,,,,,, 
7,3,,172137-74470,,SPACER,1,1,1,,,,,,,,,,,,,,, 
8,3,,172137-74480,,"BOLT, SPOOL",1,1,1,,,,,,,,,,,,,,, 
9,3,,172137-74490,,CAP,1,1,1,,,,,,,,,,,,,,, 
10,3,,172137-74500,,"BOLT, PLATE",2,2,2,,,,,,,,,,,,,,, 
11,3,,172137-74510,,"BOLT, CAP",2,2,2,,,,,,,,,,,,,,, 
12,2,,172155-74150,,"SECTION ASSY, BLADE",1,1,1,,,,,,,,,,,,,,, 
13,3,,24325-000550,,"O-RING 1B G-55.0",1,1,1,,,,,,,,,,,,,,, 
14,3,,172137-74440,,"SEAL, OIL",2,2,2,,,,,,,,,,,,,,, 
15,3,,172137-74450,,"PLATE,SEAL",2,2,2,,,,,,,,,,,,,,, 
16,3,,172137-74460,,"SEAT, SPRING",2,2,2,,,,,,,,,,,,,,, 
17,3,,172137-74420,,"SPRING (A), RETURN",1,1,1,,,,,,,,,,,,,,, 
18,3,,172137-74470,,SPACER,1,1,1,,,,,,,,,,,,,,, 
19,3,,172137-74480,,"BOLT, SPOOL",1,1,1,,,,,,,,,,,,,,, 
20,3,,172137-74490,,CAP,1,1,1,,,,,,,,,,,,,,, 
21,3,,172137-74500,,"BOLT, PLATE",2,2,2,,,,,,,,,,,,,,, 
22,3,,172137-74510,,"BOLT, CAP",2,2,2,,,,,,,,,,,,,,, 
23,3,,172137-74520,,"VALVE, CHECK",2,2,2,,,,,,,,,,,,,,, 
24,3,,172131-74060,,"GUIDE,CHECK VALVE",2,2,2,,,,,,,,,,,,,,, 
25,3,,172137-74540,,"SPRING, VALVE",2,2,2,,,,,,,,,,,,,,, 
26,3,,172156-74160,,"PLUG, M6",2,2,2,,,,,,,,,,,,,,, 
27,3,,172131-74080,,"O-RING 1B S9",2,2,2,,,,,,,,,,,,,,, 
28,2,,172156-74171,,"SEC.(R) ASSY, TRAVEL",1,1,1,,,,,,,,,,,,,,, 
29,3,,24325-000550,,"O-RING 1B G-55.0",1,1,1,,,,,,,,,,,,,,, 
30,3,,172137-74440,,"SEAL, OIL",2,2,2,,,,,,,,,,,,,,, 
31,3,,172137-74450,,"PLATE,SEAL",2,2,2,,,,,,,,,,,,,,, 
32,3,,172137-74460,,"SEAT, SPRING",2,2,2,,,,,,,,,,,,,,, 
33,3,,172131-74380,,"SPRING, RETURN",1,1,1,,,,,,,,,,,,,,, 
34,3,,172137-74470,,SPACER,1,1,1,,,,,,,,,,,,,,, 
35,3,,172137-74480,,"BOLT, SPOOL",1,1,1,,,,,,,,,,,,,,, 
36,3,,172137-74490,,CAP,1,1,1,,,,,,,,,,,,,,, 
37,3,,172137-74500,,"BOLT, PLATE",2,2,2,,,,,,,,,,,,,,, 
38,3,,172137-74510,,"BOLT, CAP",2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B03 

Fig. 
:J/' l-- □ -Jv1~Jvj·(jE1T & 7··1.,-~··) 
CONTROL VALVE(DRIVING & BLADE) 

SPEC. CODE 
D72155-74100 

w>---10 

~~j 4 

0 3 

-2 

0 3 

'o>·~--4 
'-'~ 

®I------ 5 

Ll '8---6 
® 7 

ffe:l __ l 
'(a 5 C*fi, R) A 

8 
(DRIVING, R) 

.-------11 

C*fi, R) 
(DRIVING, R) 

{-:f\.,-t,:) 
{BLADE) 

(;iEfi. L) 
(DRIVING, L) 

wi-----21 

~ej 15---1 
0 14---1 

--------27---1 
r----+-----24-, 

,---t-----25-
,____12 

23 C 7 v _ tt) 
.,--+------26 ( BLADE) 

0. 
~ i.:::::, 

®-

© • 

I 

,----J 3----t 
,-----26-

,----23~ 
r---25 

24-1 

2 
l 
15 
1 
17 
18 
16 

~37---w 

1--31 "~J. 
1--30 ® 

1--29'-

1--30---1s@ 

1---31----1 

1----3 2----' 

a 1-33--_,~. 
i.:::::, 

1---34 ® 
u 

1----32--~•l 

1-35--~ 
28------t 
(*fT, L) 
(DRIVING,L) 

~ :::i :., I- o - JL, ,,; Ji, 7· ASSY 
CONTROL VALVE ASSY 
(172155-74101) 
Fig_ 24 Ref. No. 1 
INC Fig. 24 Ref.No. 2-31 

Fig_ 25 Ref. No. 1-38 
Fig_ 26 Ref. No. 1-48 

C 

silv
erh

orn
.co

.uk



1,2,,172155-74120,,"ARM SECTION ASY",1,1,1,,,,,,,,,,,,,,, 
2,3,,24325-000550,,"O-RING 1B G-55.0",1,1,1,,,,,,,,,,,,,,, 
3,3,,172137-74440,,"SEAL, OIL",2,2,2,,,,,,,,,,,,,,, 
4,3,,172137-74450,,"PLATE,SEAL",2,2,2,,,,,,,,,,,,,,, 
5,3,,172137-74460,,"SEAT, SPRING",2,2,2,,,,,,,,,,,,,,, 
6,3,,172137-74420,,"SPRING (A), RETURN",1,1,1,,,,,,,,,,,,,,, 
7,3,,172137-74470,,SPACER,1,1,1,,,,,,,,,,,,,,, 
8,3,,172137-74480,,"BOLT, SPOOL",1,1,1,,,,,,,,,,,,,,, 
9,3,,172137-74490,,CAP,1,1,1,,,,,,,,,,,,,,, 
10,3,,172137-74500,,"BOLT, PLATE",2,2,2,,,,,,,,,,,,,,, 
11,3,,172137-74510,,"BOLT, CAP",2,2,2,,,,,,,,,,,,,,, 
12,3,,172137-74520,,"VALVE, CHECK",1,1,1,,,,,,,,,,,,,,, 
13,3,,172137-74530,,"GUIDE, VALVE",1,1,1,,,,,,,,,,,,,,, 
14,3,,172137-74540,,"SPRING, VALVE",1,1,1,,,,,,,,,,,,,,, 
15,2,,172155-74180,,"SECTION ASSY, BOOM",1,1,1,,,,,,,,,,,,,,, 
16,3,,24325-000550,,"O-RING 1B G-55.0",1,1,1,,,,,,,,,,,,,,, 
17,3,,172137-74440,,"SEAL, OIL",2,2,2,,,,,,,,,,,,,,, 
18,3,,172137-74450,,"PLATE,SEAL",2,2,2,,,,,,,,,,,,,,, 
19,3,,172137-74460,,"SEAT, SPRING",2,2,2,,,,,,,,,,,,,,, 
20,3,,172137-74420,,"SPRING (A), RETURN",1,1,1,,,,,,,,,,,,,,, 
21,3,,172137-74470,,SPACER,1,1,1,,,,,,,,,,,,,,, 
22,3,,172137-74480,,"BOLT, SPOOL",1,1,1,,,,,,,,,,,,,,, 
23,3,,172137-74490,,CAP,1,1,1,,,,,,,,,,,,,,, 
24,3,,172137-74500,,"BOLT, PLATE",2,2,2,,,,,,,,,,,,,,, 
25,3,,172137-74510,,"BOLT, CAP",2,2,2,,,,,,,,,,,,,,, 
26,3,,172137-74520,,"VALVE, CHECK",1,1,1,,,,,,,,,,,,,,, 
27,3,,172137-74530,,"GUIDE, VALVE",1,1,1,,,,,,,,,,,,,,, 
28,3,,172137-74540,,"SPRING, VALVE",1,1,1,,,,,,,,,,,,,,, 
29,2,,172155-74210,,"VALVE ASSY,OVER ROAD",2,2,2,,,,,,,,,,,,,,, 
30,3,,172131-74030,,"NUT M14X1",2,2,2,,,,,,,,,,,,,,, 
31,3,,172131-74050,,"CAP NUT M16X1",2,2,2,,,,,,,,,,,,,,, 
32,3,,24315-000150,,"O-RING 1B P-15.0",2,2,2,,,,,,,,,,,,,,, 
33,3,,172137-74640,,"O-RING 1B S 12.5",2,2,2,,,,,,,,,,,,,,, 
34,3,,172131-74020,,O-RING,4,4,4,,,,,,,,,,,,,,, 
35,2,,172155-74190,,"SWING SECTION ASY",1,1,1,,,,,,,,,,,,,,, 
36,3,,24325-000550,,"O-RING 1B G-55.0",1,1,1,,,,,,,,,,,,,,, 
37,3,,172137-74440,,"SEAL, OIL",2,2,2,,,,,,,,,,,,,,, 
38,3,,172137-74450,,"PLATE,SEAL",2,2,2,,,,,,,,,,,,,,, 
39,3,,172137-74460,,"SEAT, SPRING",2,2,2,,,,,,,,,,,,,,, 
40,3,,172137-74420,,"SPRING (A), RETURN",1,1,1,,,,,,,,,,,,,,, 
41,3,,172137-74470,,SPACER,1,1,1,,,,,,,,,,,,,,, 
42,3,,172137-74480,,"BOLT, SPOOL",1,1,1,,,,,,,,,,,,,,, 
43,3,,172137-74490,,CAP,1,1,1,,,,,,,,,,,,,,, 
44,3,,172137-74500,,"BOLT, PLATE",2,2,2,,,,,,,,,,,,,,, 
45,3,,172137-74510,,"BOLT, CAP",2,2,2,,,,,,,,,,,,,,, 
46,3,,172137-74520,,"VALVE, CHECK",1,1,1,,,,,,,,,,,,,,, 
47,3,,172137-74530,,"GUIDE, VALVE",1,1,1,,,,,,,,,,,,,,, 
48,3,,172137-74540,,"SPRING, VALVE",1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B03 

Fig. 
:J :., 1-- o -}vl\}vj'(l-k, 7·· -k & ,, .. 'r, ~) 
CONTROL VAVLE(ARM, BO~ & BUCKET) o~~i~!i-~~~~o 

tr 44 

€[~j 38 35 
0 37 (J'i?"-:.,1-) 

36----1 
46•--J 
48,---J 

47 

~o~~------37----1 
;f;#----38--' 
®'---39 

s. 4\J--------1 
8 
© 41----i 

~ 39'--J 

I 42·____; 

____ 45,__, 

(BUCKET) 

~33 ° 
'---32 < > 

(/~7-:JI-) 
( BUCKET) 

29'----J 
1----34 c > 
'--30-® 
1----34 c ) 
'---31-

~<--------24 

Ce~--18 

t::::0::;Jt---17 

...... 31--1-..--1 

29•--a 34 
30-® 
34 <> 

--------+---15 

0 

~....._ ___ ! 
•® I 

t;Y, 20 t:3-------
® 21 

&:1 19'-I 

I 22 

("'f-1,,.) 
(BOOM) 

1--32-~o-i 
~33--0 

' 
10-----~·-

,__4 ____ _ 

i--3--------!-,"t:o:9 
• 

1--13--0 
1--1 4 !JJ-11 

12 
1--- 2-----.--

1---3-----------a® 

1---4----~ 
=-

1--5--------'® 

~ 1--6-----15 
1----1 

(7-1,,.) -7 ® 
(ARH) S ~ 

,__s---1 

(7-1,,.) 
( ARM) 

/GQ t--. 

· .. '0 

("'f-1,,.) 
(BOOM) 

"--' 

::i '.:/ 1- o - Ji,, { Ji, 7· ASSY 
CONTROL VALVE ASSY 

◄ (172155-74101) 
Fig, 24 Ref. No. 1 
INC Fig, 24 Ref. No. 2~31 

Fig, 25 Ref. No. 1~38 
Fig, 26 Ref. No. 1~48 

silv
erh

orn
.co

.uk



1,1,,172155-76110,,"CONNCTOR PF3/8",1,1,1,,,,,,,,,,,,,,, 
2,1,,172131-76130,,"ELBOW,NIPPLE",2,2,2,,,,,,,,,,,,,,, 
3,1,,172131-76150,,"NIPPLE 3/8 1/2",1,1,1,,,,,,,,,,,,,,, 
4,1,,172124-76160,,CONNECTOR,1,1,1,,,,,,,,,,,,,,, 
5,1,,172312-76290,,"ELBOW 3/8-1/4",2,2,2,,,,,,,,,,,,,,, 
6,1,,172141-76920,,"CONNECTOR 3/8-1/4L",1,1,1,,,,,,,,,,,,,,, 
8,2,,24315-000140,,"O-RING 1B P-14.0",1,1,1,,,,,,,,,,,,,,, 
9,1,,24315-000140,,"O-RING 1B P-14.0",2,2,2,,,,,,,,,,,,,,, 
10,1,,172155-78190,,HOSE,1,1,1,,,,,,,,,,,,,,, 
11,1,,172155-78200,,HOSE,1,1,1,,,,,,,,,,,,,,, 
12,1,,172155-78210,,HOSE,1,1,1,,,,,,,,,,,,,,, 
13,1,,172155-78220,,"HOSE, SUCTION",1,1,1,,,,,,,,,,,,,,, 
14,1,,23000-022000,,"CLAMP 22",4,4,4,,,,,,,,,,,,,,, 
15,1,,23000-035000,,"CLAMP 35",4,4,4,,,,,,,,,,,,,,, 
16,1,,23271-020325,,HOSE,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 

803 

~fi11±~~(9:,1-*" :,7· _,,~ 1~7·· -~9-:,) 
Fig. HYO.OIL PIPING(TANK-PUMP-VAVLE-RETURN) 
if t-· ? .l 9 Y ? ➔ if'{ Y 7" ➔ ::J y 1-- D - JL, J { JL, 7 ➔ 1) ly - y 

( HYO.OIL TANK ➔ HYO.OIL PUMP ➔ CONTROL VALVE➔ RETURN ) 

® 

7 -( JI, 1' 
STRAINER 

12~ 
13~ 

1'rclbilh 9 ~ 'J 
HYD.OIL TANK ' ' 

11 

13 
15 

10 

1 

• 
' 
\ 

' ' 

9 

9 4 

:::J :;_. I- D - JI,/~ JI, 7' 
CONTROL VALVE 

\A. • ' 
' 

' \.. __ 

5 
16 

SPEC. CODE 
D72155-76100 
D72155-78100 

6 

16 

© 

silv
erh

orn
.co

.uk



1,1,,172155-76100,,"CONNCTOR PF1/8 PF1/4",2,2,2,,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",6,6,6,,,,,,,,,,,,,,, 
3,1,,172155-76120,,"JOINT PF1/4",2,2,2,,,,,,,,,,,,,,, 
4,1,,172312-76250,,"ELBOW PT1/4",1,1,1,,,,,,,,,,,,,,, 
5,1,,172112-77580,,"JOINT 1/8",2,2,2,,,,,,,,,,,,,,, 
6,1,,23391-020000,,"JOINT RGI1/4",1,1,1,,,,,,,,,,,,,,, 
7,1,,23393-020000,,"JOINT 90RGI1/4",3,3,3,,,,,,,,,,,,,,, 
8,1,,24315-000110,,"O-RING 1B P-11.0",8,8,8,,,,,,,,,,,,,,, 
9,1,,172155-78100,,HOSE,1,1,1,,,,,,,,,,,,,,, 
10,1,,172155-78110,,HOSE,1,1,1,,,,,,,,,,,,,,, 
11,1,,172155-78120,,HOSE,1,1,1,,,,,,,,,,,,,,, 
12,1,,172155-78130,,HOSE,2,2,2,,,,,,,,,,,,,,, 
13,1,,172155-78160,,HOSE,1,1,1,,,,,,,,,,,,,,, 
14,1,,172155-78170,,HOSE,1,1,1,,,,,,,,,,,,,,, 
15,1,,172155-78180,,HOSE,2,2,2,,,,,,,,,,,,,,, 
16,1,,172155-78230,,"COVER, HOSE",1,1,1,,,,,,,,,,,,,,, 
17,1,,172155-78320,,"PLATE A, CLAMP",1,1,1,,,,,,,,,,,,,,, 
18,1,,172155-78330,,"CUSHION A, HOSE",2,2,2,,,,,,,,,,,,,,, 
19,1,,172155-78350,,"PLATE B, CLAMP",1,1,1,,,,,,,,,,,,,,, 
20,1,,172155-78360,,"CUSHION B, HOSE",3,3,3,,,,,,,,,,,,,,, 
21,1,,172155-78370,,"CLAMP C, HOSE",1,1,1,,,,,,,,,,,,,,, 
22,1,,172155-78390,,"CUSHION C",1,1,1,,,,,,,,,,,,,,, 
23,1,,172155-78400,,BRACKET,1,1,1,,,,,,,,,,,,,,, 
24,1,,172155-78430,,"CUSHION, HOSE",2,2,2,,,,,,,,,,,,,,, 
25,1,,172155-78450,,"PLATE, CLAMP",1,1,1,,,,,,,,,,,,,,, 
26,1,,22217-080000,,"SPRING WASHER  8",8,8,8,,,,,,,,,,,,,,, 
27,1,,26013-080302,,"BOLT M 8X 30",2,2,2,,,,,,,,,,,,,,, 
28,1,,172155-78240,,HOSE,1,1,1,,,,,,,,,,,,,,, 
29,1,,26116-080162,,"BOLT M 8X 16 PLATED",8,8,8,,,,,,,,,,,,,,, 
30,1,,22217-100000,,"SPRING WASHER 10",2,2,2,,,,,,,,,,,,,,, 
31,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,,,,,,,,,,,,,,, 
32,1,,172122-79930,,CLAMP,1,1,1,,,,,,,,,,,,,,, 
32-1,1,,172122-79940,,CLAMP,1,1,1,,,,R,,,M00544,,M00544,,M00544,,,, 
33,1,,22137-080000,,"WASHER 8, POLISHED",1,1,1,,,,,,,,,,,,,,, 
34,1,,22117-080000,,"WASHER  8",4,4,4,,,,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



15 

803 

Fig. 
;lhl±Wc~(1," 1~7" -7" -A, ;,.,{:;'}··) 
HYO.OIL PIPING(VALVE-BOOM,SWING) 

SPEC, CODE 
D72155-761D0 
D72155-781D0 

(:::J:,, r D-Jl,/~Jt,-:1 ➔ -:1-A ➔ :.:Z1 :,,~~ ') :,,,Y) 
CONTROL VALVE ➔ BOOM ➔ SWING CYL. 

7----, 
11 ___,.... 

r29 
26 

;i;-.._._21 
_._, / 22 

_, 

--....--..;-"-20 

/EJ EJ __ / 
/ 

12 

4 

15 

7-A1/ 1J)I"/ 
~:"-, ARH CVL. 

13 ' \ 

-@ 

15 7--{· 

' ' 

\ 
• 
' 

5 
5 14 

::J / I- □ - JI,/~ JI, :t 
CONTROL VALVE 

~-- -~ 
34 -- /,. · - - , 

~18 Vi /c71I ( <-:: '1'-. I ' 

' 1 --~,v· ' 

32 

I 

J\. 
-- ' 

, h A -{ -;, -,- 1/ 'J -;, "/ -:>- J-- . -
7 SW I NG C YL. . ,, ' --=~~~- ----.--- __ ,,, /'~-

. ~ ~ -- l-::c=,_.-J-=-q--__ __j,/' ~;; 

, ~­- --.: 

· __ ;_::116 ·----- ~--

i---29 
26 

27 

33 12 

14 

:1 - A 1/ 'J -;, "/ -. 
1 8 BOOH CVL. ,--9 

13 

silv
erh

orn
.co

.uk



1,1,,172155-76100,,"CONNCTOR PF1/8 PF1/4",2,2,2,,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",2,2,2,,,,,,,,,,,,,,, 
3,1,,172155-76150,,JOINT,2,2,2,,,,,,,,,,,,,,, 
4,1,,172141-76180,,CONNECTOR,4,4,4,,,,,,,,,,,,,,, 
6,2,,24315-000110,,"O-RING 1B P-11.0",4,4,4,,,,,,,,,,,,,,, 
7,1,,172112-77580,,"JOINT 1/8",2,2,2,,,,,,,,,,,,,,, 
8,1,,24315-000110,,"O-RING 1B P-11.0",6,6,6,,,,,,,,,,,,,,, 
9,1,,172155-78140,,HOSE,4,4,4,,,,,,,,,,,,,,, 
10,1,,172155-78150,,HOSE,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 

-

-
' ' 

--

B03 

;mffWc~c ,, .. Jl.J .. -jE:1t. 7·· v- ~ .. ) 
Fig. HYO.OIL PIPING(VALVE-DRIVING, BLADE) 

::i :,, t- □ - Jv 1"' Jv 7 ➔ 'I ,:, ::i ,:, -E - $' , 7 v - i--·:,, 1
; './ '1' ) 

( CONTROL VALVE ➔ DRIVING MOTOR.BLADE CYL. 
SPEC. CODE 

012155-16100 
072155-78100 

10 

7 
10 

r-·-
' ' 
I 

9 

9 

/' 10 
-- ~ :::-.,/ 

8 
3 

2 

-

/'· 
/' 

10 

10 

-
"--..__ -

- '-./ "--'><C 

-
-3 -

9 1..,.. 
8 rffW' ....... 

] 

2 
8 

9 

:::::J / 1-- □ - JI, J ~ )I, 7 
CONTROL VALVE 

' I\ 
jEfi'E-:$' 
DRIVING MOTOR 

,,.,--- --
,_,,. 

1/--: "'""' --~ (/ /) \ 

,, L~- <r.. , o ---- 9 ---->.~ v--.o 
--

-, 

--

-:tv-r!-''J/~ 9 
4 

BLADE CYL. 

- 6 -
' ' ' 

' -·-- J ' - ' ' y /: ' -,, 
9 6 ' 1 -- ' u .. -

4 

silv
erh

orn
.co

.uk



1,1,,172141-77800,,"JOINT, GREASE",2,2,2,,,,,,,,,,,,,,, 
2,1,,172156-78270,,HOSE,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 

803 

' ' 

~IIMlf IJ - ;_/ ';!If 
GREASING 

' , ' 

~ 
/ -- : 

. r~ , --2 
,:, ,v 
I 
I -1 

-REFER TO Fig.13 

SPEC. CODE 
072155-77800 

silv
erh

orn
.co

.uk



1A,1,,172155-81100,,"BOOM ASSY (GREEN)",1,,,,,,,,,,,,,,,,, 
1B,1,,172155-81100-1,,"BOOM ASSY (PINK)",,1,,,,,,,,,,,,,,,, 
1C,1,,172155-81100-3,,"BOOM ASSY (YELLOW)",,,1,,,,,,,,,,,,,,, 
2,2,,172155-81260,,"BUSH 20X26X30",2,2,2,,,,,,,,,,,,,,, 
3,1,,172155-81290,,"PIN 20X77A, BOOM",2,2,2,,,,,,,,,,,,,,, 
4,1,,172155-81320,,"PIN 20X104A, BOOM",1,1,1,,,,,,,,,,,,,,, 
5,1,,172155-81390,,"COTTER PIN 6X 35",3,3,3,,,,,,,,,,,,,,, 
6,1,,172155-81400,,SHIM,3,3,3,,,,,,,,,,,,,,, 
7,1,,172155-81390,,"COTTER PIN 6X 35",2,2,2,,,,,,,,,,,,,,, 
8,1,,172155-81400,,SHIM,2,2,2,,,,,,,,,,,,,,, 
9A,1,,172155-82100,,"ARM ASSY (GREEN)",1,,,,,,,,,,,,,,,,, 
9A-1,1,,172155-82101,,"ARM ASSY (GREEN)",1,,,,,,S,,,M00531,,,,,,,, 
9B,1,,172155-82100-1,,"ARM ASSY (PINK)",,1,,,,,,,,,,,,,,,, 
9B-1,1,,172155-82101-1,,"ARM ASSY (PINK)",,1,,,,,S,,,,,M00531,,,,,, 
9C,1,,172155-82101-3,,"ARM ASSY (YELLOW)",,,1,,,,,,,,,,,,,,, 
10,2,,172155-81260,,"BUSH 20X26X30",6,6,6,,,,,,,,,,,,,,, 
11,1,,172155-82180,,"PIN 20X53, ARM",2,2,2,,,,,,,,,,,,,,, 
12,1,,172155-81290,,"PIN 20X77A, BOOM",1,1,1,,,,,,,,,,,,,,, 
13,1,,172155-81390,,"COTTER PIN 6X 35",3,3,3,,,,,,,,,,,,,,, 
14A,1,,172155-84400,,"ARM(L),BUCKET(GREEN)",1,,,,,,,,,,,,,,,,, 
14B,1,,172155-84400-1,,"ARM(L),BUCKET(PINK)",,1,,,,,,,,,,,,,,,, 
14C,1,,172155-84400-3,,"ARM(L),BUCKET(YELLOW",,,1,,,,,,,,,,,,,,, 
15A,1,,172155-84410,,"ARM(R),BUCKET(GREEN)",1,,,,,,,,,,,,,,,,, 
15B,1,,172155-84410-1,,"ARM(R),BUCKET(PINK)",,1,,,,,,,,,,,,,,,, 
15C,1,,172155-84410-3,,"ARM(R),BUCKET(YELLOW",,,1,,,,,,,,,,,,,,, 
16A,1,,172155-84420,,"LINK,BUCKET (GREEN)",1,,,,,,,,,,,,,,,,, 
16B,1,,172155-84420-1,,"LINK,BUCKET (PINK)",,1,,,,,,,,,,,,,,,, 
16C,1,,172155-84420-3,,"LINK,BUCKET (YELLOW)",,,1,,,,,,,,,,,,,,, 
17,2,,172155-81260,,"BUSH 20X26X30",2,2,2,,,,,,,,,,,,,,, 
18,2,,172155-84470,,"BUSH 20X26X25",2,2,2,,,,,,,,,,,,,,, 
19,1,,172155-99450,,"PIN KIT, BUCKET",2,2,2,,,,W,,,MXXX,,MXXX,,MXXX,,,, 
20,2,,172155-81390,,"COTTER PIN 6X 35",2,2,2,,,,,,,,,,,,,,, 
21,2,,172155-81400,,SHIM,2,2,2,,,,,,,,,,,,,,, 
22,1,,172155-84480,,"PIN 20X104B",2,2,2,,,,,,,,,,,,,,, 
23,1,,24761-060000,,"NIPPLE MT6X1, GREASE",2,2,2,,,,,,,,,,,,,,, 
24,1,,172155-82180,,"PIN 20X53, ARM",1,1,1,,,,,,,,,,,,,,, 
25,1,,172155-83100,,"BRACKET, BOOM",1,1,1,,,,,,,,,,,,,,, 
26,1,,172155-83110,,"PIN 25X121, BRACKET",1,1,1,,,,,,,,,,,,,,, 
27,1,,172155-83120,,"PIN 20X134, BRACKET",1,1,1,,,,,,,,,,,,,,, 
28,1,,172155-83140,,"PIN 20X 65",1,1,1,,,,,,,,,,,,,,, 
29,1,,172155-83170,,SPACER,1,1,1,,,,,,,,,,,,,,, 
30,1,,24761-060000,,"NIPPLE MT6X1, GREASE",1,1,1,,,,,,,,,,,,,,, 
31,1,,26116-080752,,"BOLT M 8X 75 PLATED",1,1,1,,,,,,,,,,,,,,, 
32,1,,26756-080002,,"LOCK NUT M 8 PLATED",2,2,2,,,,,,,,,,,,,,, 
33,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,,,,,,,,,,,,,,, 
33-1,1,,24761-060000,,"NIPPLE MT6X1, 
GREASE",1,1,1,,,,S,,,M00531,,M00531,,M00531,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",1,1,1,,,,,,,,,,,,,,, 
35,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,1,,,,,,,,,,,,,,, 
36,1,,22137-100000,,"WASHER 10,POLISHED",1,1,1,,,,,,,,,,,,,,, 
37,1,,172155-81400,,SHIM,4,4,4,,,,,,,,,,,,,,, 
38,1,,24761-060000,,"NIPPLE MT6X1, GREASE",2,2,2,,,,,,,,,,,,,,, silv

erh
orn

.co
.uk



803 

Fig. 
-J"-b. & 7-
BOOM & ARM 

' ' 

' ' . 

7 

~20 

15 18 
17 

8 

5 

7~1,..::, ') ...__,~ 
ARM CYL. 

33 

8 l 0 

10 

I 
J{ ':T ") "::, ') ::., $' 
BUCKET CYL. 

19 

6 

3 

6 2 

' • 

-11 
37' l 

', :.i--J 1 

10 

9 

24---r 
13--H'-.._ 

32 

13 

:'1\ 11/ ..:::::::::--,.,...._..13 
,-_[ 0,' l,; .. i7J 

0··? 
12 

• 
' 

22 

,,___.-· 

I 

I { 7 ") f-
1· BUCKET 

:;7. ,f ::., ~ ::, ') ::., /ff 
__ ./ S\11 I NG CYL. 

22 
23 

23 

3 

SPEC. CODE 
D72155-81100 
D72155-81200 
D72155-81300 
D72155-82300 

. 25 27 35 

31 

30 

34 
36 ___/ 
2a--1 
29-® 

37 ° 

silv
erh

orn
.co

.uk



1,1,,172155-86200,,"BUCKET ASSY 250",1,1,1,,,,,,,,,,,,,,, 
2,2,,172155-86160,,TEETH,4,4,4,,,,,,,,,,,,,,, 
3,1,,172155-86100,,"BUCKET ASSY 300",1,1,1,,,,,1,,,,,,,,,, 
4,2,,172155-86160,,TEETH,4,4,4,,,,,,,,,,,,,,, 
5,1,,172155-86300,,"BUCKET ASSY 150",1,1,1,,,,,1,,,,,,,,,, 
6,2,,172155-86160,,TEETH,3,3,3,,,,,,,,,,,,,,, 
7,1,,172155-99450,,"PIN KIT, BUCKET",2,2,2,,,,W,,,MXXX,,MXXX,,MXXX,,,, 
8,2,,172155-81390,,"COTTER PIN 6X 35",2,2,2,,,,,,,,,,,,,,, 
9,2,,172155-81400,,SHIM,2,2,2,,,,,,,,,,,,,,, 
10,2,,172155-84480,,"PIN 20X104B",2,2,2,,,,,,,,,,,,,,, 
11,2,,24761-060000,,"NIPPLE MT6X1, GREASE",2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B03 

Fig. 

( 2 5 0) 

8 

( 3 0 0) 
;t 7" ~ 3 ::,, 

OPTIONAL 

8 

( 1 5 0) 
;t 7" ~ 3 ::,, 

OPTIONAL 

8 

l--1 

3----1 

7 

4---IA 

7 

l 
,-.,...J_ 

5--1 

7 

10 

10 

10 

11 

l 1 

11 

SPEC. CODE 
D72155-81400 
D72155-81410 
D72155-81420 

silv
erh

orn
.co

.uk



1,1,,172155-81390,,"COTTER PIN 6X 35",3,3,3,,,,,,,,,,,,,,, 
2,1,,172155-81400,,SHIM,3,3,3,,,,,,,,,,,,,,, 
3,1,,172155-82180,,"PIN 20X53, ARM",1,1,1,,,,,,,,,,,,,,, 
4,1,,172155-94110,,BLADE,1,1,1,,,,,,,,,,,,,,, 
5,1,,172155-94120,,"PIN 20X97.5",1,1,1,,,,,,,,,,,,,,, 
6,1,,172155-94140,,"PIN 20X77B",1,1,1,,,,,,,,,,,,,,, 
7,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,,,,,,,,,,,,,,, 
8,1,,24761-060000,,"NIPPLE MT6X1, GREASE",1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 

803 

, 1 

71/-f'~IJ-;.J,Y 
BLADE CYLINDER 

2 

4 

I 

6 

8 

5 

SPEC. COOE 
D72155-94100 

silv
erh

orn
.co

.uk



0,Y00K2631 
1,001,,"VEHICLE B03" 
2,1,,LABEL,"B03 G","B03 P","B03 Y", 
2,2,,"LABEL(FRANCE,GERMANY)","B03 G","B03 P","B03 Y", 
2,3,,LABEL(ENGLAND),"B03 G","B03 P","B03 Y", 
2,4,,"ENGINE MOUNT&ENGINE ACCESSORY","B03 G","B03 P","B03 Y", 
2,5,,"MUFFLER & DUCT","B03 G","B03 P","B03 Y", 
2,6,,"FUEL TANK & FUEL LINE","B03 G","B03 P","B03 Y", 
2,7,,BATTERY,"B03 G","B03 P","B03 Y", 
2,8,,"ACCELARATOR & ELECTRIC PART","B03 G","B03 P","B03 Y", 
2,9,,"IDLER,TRACK ROLLER & CRAWLER","B03 G","B03 P","B03 Y", 
2,10,,"CONTROL EQUIPMENT (OPERATION)","B03 G","B03 P","B03 Y", 
2,11,,"CONTROL EQUIPMENT (DRIVE,BLADE","B03 G","B03 P","B03 Y", 
2,12,,"CONTROL EQUIP.(STOPPER & LINK.","B03 G","B03 P","B03 Y", 
2,13,,FRAME,"B03 G","B03 P","B03 Y", 
2,14,,"TURNING EQUIP.(BEARING & LOCK)","B03 G","B03 P","B03 Y", 
2,15,,"COVER & BONNET","B03 G","B03 P","B03 Y", 
2,16,,"HYD. OIL PUMP & PUMP MOUNT","B03 G","B03 P","B03 Y", 
2,17,,"BOOM CYLINDER","B03 G","B03 P","B03 Y", 
2,18,,"ARM CYLINDER","B03 G","B03 P","B03 Y", 
2,19,,"BUCKET CYLINDER","B03 G","B03 P","B03 Y", 
2,20,,"SWING CYLINDER","B03 G","B03 P","B03 Y", 
2,21,,"BLADE CYLINDER","B03 G","B03 P","B03 Y", 
2,22,,"DRIVING MOTOR","B03 G","B03 P","B03 Y", 
2,23,,"HYD. OIL TANK","B03 G","B03 P","B03 Y", 
2,24,,"CONTROL VALVE (P PORT & SWING)","B03 G","B03 P","B03 Y", 
2,25,,"CONTROL VALVE (DRIVE & BLADE)","B03 G","B03 P","B03 Y", 
2,26,,"CONTROL VALVE (ARM,B00M & B.","B03 G","B03 P","B03 Y", 
2,27,,"HYD.OIL PIPING (TANK-PUMP-V-R)","B03 G","B03 P","B03 Y", 
2,28,,"HYD.OIL PIPING (VALVE-BOOM,S.)","B03 G","B03 P","B03 Y", 
2,29,,"HYD.OIL PIPING (VALVE-D,B.)","B03 G","B03 P","B03 Y", 
2,30,,GREASING,"B03 G","B03 P","B03 Y", 
2,31,,"BOOM & ARM","B03 G","B03 P","B03 Y", 
2,32,,BUCKET,"B03 G","B03 P","B03 Y", 
2,33,,BLADE,"B03 G","B03 P","B03 Y", 

silv
erh

orn
.co

.uk


	preface.pdf
	PREFACE
	SPECIFICATIONS
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION




